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History of this test report

Report No. Version Description Issue Date

FR420107E 01 Initial issue of report Apr. 20, 2024

Revise 1.1, 2.2, and Appendix D.

FR420107E 02 This report is an updated version, replacing the Apr. 30, 2024
report issued on Apr. 20, 2024
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
2.06 dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5357.28 MHz
19.68 dB
35 15.207 AC Conducted Emission Pass under the limit at
0.15 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The testresults (PASS/FAIL) with all measurement uncertainty excluded are presented against
the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test
assessments are declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Mila Chen
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

Bluetooth, BLE, BLE (CH2-76), Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, NFC,
GPS and UWB.

Antenna Type
WLAN: PIFA Antenna

EUT Information List

SIN Performed Test Item
41301JEAYWO004K RF Conducted Measurement
41291JEAYWO0OUC Radiated Spurious Emission
41291JEAYWO00T3 Conducted Emission

Antenna information

5150 MHz ~ 5250 MHz Peak Gain (dBi) |-3.6
5250 MHz ~ 5350 MHz Peak Gain (dBi) |-2.9
5470 MHz ~ 5725 MHz Peak Gain (dBi) |-2.9

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, CO07-HY, 03CH15-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and find Z plane with Adapter as worst plane.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freg.
Frequency Band Channel (Mqu) Channel (Mljz)
36 5180 44 5220
5150-5250 MHz 38+ 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42# 5210
Freg. Freq.
Frequency Band Channel (Mqu) Channel (M:z)
52 5260 60 5300
Band 2
(U-NII-2A) 56 5280 64 5320
58# 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106* 5530 134* 5670
(U-NII-2C)
108 5540 136 5680
110* 5550 140 5700
TEL: 886-3-327-0868 Page Number : 70f 29
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122# 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
138# 5690 144 5720
Straddle Channel
142* 5710

Note:
1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.
2. The above Frequency and Channel with "#* are 802.11ac VHT80 and 802.11ax HE8O.
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE8O MCSO0
Test Cases
AC . . .
Mode 1 : Bluetooth Link + WLAN (5GHz) Link + USB Cable (Charging from AC
Conducted
- Adapter)
Emission
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
cn# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle - - 116
H High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 52 100
Middle - - 116
H High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch-# 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 54 102
Middle - - 110
H High 46 62 -
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ac VHT80 802.11ac VHT80 802.11ac VHT80
L Low - - 106
Middle 42 58 -
H High - - 122
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ax HE20 802.11ax HE20 802.11ax HE20
L Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11ax HE40 802.11ax HE40 802.11ax HE40
L Low 38 54 102
Middle - - 110
H| High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch-# 802.11ax HE80 802.11ax HE80 802.11ax HE80
L Low - - 106
Middle 42 58 -
H | High - - 122
Straddle - - 138

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

120 aclHz
Adapter
EUT
(USB Cable)
Bluetooth
EUT Earphone
Motebook
WLAN AP
<WLAN Tx Mode>
120V ac/E0Hz
Adapter
EUT
(USB Cable)
EUT
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2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name Model Name [FCC ID Data Cable [Power Cord
1. |Bluetooth Earphone |Sony SBH20 PY7-RD0010 N/A N/A
2. |WLAN AP ASUS RT-AC52 MSQ-RTAC4A00 [N/A Unshielded, 1.8 m
AC I/P:
. Unshielded, 1.2 m
3. |Notebook DELL Latitude 3400 |FCC DoC N/A
DC O/P:
Shielded, 1.8 m
4. |AC Adapter Chicony G9BR1 N/A N/A N/A
5. |AC Adapter Aohai G9BR1 N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “adb command 1.0.36” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

00 ] )
Spectrum Analyzer EUT
3.1.5 Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1

3.2.2

Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

[ 1 ] g

At at
Power Meter enuator EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.
For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.

« Detector = RMS
- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.3.4 Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)
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SPORTON LAB.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are

subject to a peak emission limit of —27 dBm/MHz.
(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold

(2) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup
For radiated emissions below 30MHz
i | RX Antenna
| Im !
Metal Full Soldered Ground Plane
152
Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oc
Spectrum Analyzer / Receiver
For radiated test from 1GHz to 18GHz
RX Antenin

| EUT ;4— 3m —_——;

= B 5

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
I [
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! e EUT l
I - ol [ I l 80 cm to
I Receiver | ground
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| i
| “3by ;
|
| AC :
I AMH | |
I (LISHy | |
I |
| - 2 5 I -
| o | rs
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1 Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;?etion Test Date Due Date Remark
AgOF::(‘:’Ler ACPOWER | AFC-11003G | F317040033 N/A N/A Mar. 15, 2024 N/A fggggcﬂ%‘
Software gg;‘fvzs EMC32 V10.30 N/A N/A N/A Mar. 15, 2024 N/A fggg‘;‘ﬂi’;
Pulse Limiter SCHV&RZBE VTSD 9561-F N Sgg;'; 9kHz-200MHz | Oct. 20, 2023 | Mar. 15, 2024 | Oct. 19, 2024 %Sgl;cﬂ?g
\/T",:’l‘;t\';\;gfk TESEQ NNB 51 45051 N/A Mar. 10, 2024 | Mar. 15, 2024 | Mar. 09, 2025 fggg‘f,ﬂ‘;@
\%ugtv':l'gﬁ( TESEQ NNB 52 36122 N/A Mar. 07, 2024 | Mar. 15, 2024 | Mar. 06, 2025 ?ggg‘;cm;
Eg’g;sz: zgmzr‘i‘ ESR3 102317 | 9kHz~3.6GHz | Sep. 20, 2023 | Mar. 15, 2024 | Sep. 19, 2024 (nggl;‘_:ﬂ%'
Loop Antenna ggm‘;é‘ HFH2-22 100488 | 9 kHz~30 MHz | Sep. 12, 2023 Fl\jg'r'zlgl”zz%zz‘r Sep. 11, 2024 (o?gaifgj—?v)
Bilog Antenna |  TESEQ o(oszoLOEEéglﬁ- 41912 & 05 | 30MHz~1GHz | Feb. 04, 2024 F,\jg}_zlgl',zz%zzﬁ Feb. 03, 2025 (Osgﬁj‘g_"'ﬂn
Horn Antenna SCHV(V:';*(RZBE BBHA 9120 D |9120D-02294 | 1GHz~18GHz | Jun. 30, 2023 Fl\jg'r,zlgj_',zz%zzi~ Jun. 29, 2024 (osgiifg?gv)
SH'ZEZEHEW” SCHV&RZBE BBHA 9170 1225 | 18GHz~40GHz | Jul. 10, 2023 Fﬁg;_zﬁ',zz%zzf Jul. 09, 2024 (osgaiig?gv)
Amplifier SONOMA 310N 363440 9kHz~1GHz | Dec. 26, 2023 lejg'r,zlgi,zz%zzf Dec. 25, 2024 (osg:ifg?gv)
Preamplifier EMEC EMO01G18G 060837 | 1GHz~18GHz | Feb. 15, 2024 Fl\jg'r,zlgj_',zz%zzi~ Feb. 14, 2025 (osgiifg?gv)
Preamplifier |EM Electronics| EMO01G18G 060802 | 1GHz~18GHz | Feb. 29, 2024 Fﬁg;-zlgl,’zz%zzﬁ Feb. 28, 2025 (osgaiig?:\()
Preamplifier EMEC EM18G40G 060801 | 18GHZz~40GHz | Jun. 27, 2023 F,\jg}.zﬁlzz%éZN Jun. 26, 2024 (ogggiig?ljv)
EZ"C'JSE: Keysight | N9038A(MXE) | MY53290045 | 20MHz~8.4GHz | Oct. 06, 2023 Fﬁgfié%éf Oct. 05, 2024 (o’;?:ﬂitsic-):v
i‘;]zcl;;“;‘ Keysight N9O10B | MY60241058 | 10Hz~44GHz | Jul. 06, 2023 FJZ;_ZI%,ZZ%ZZT Jul. 05, 2024 (osgaiig?:\()
Antenna Mast |  ChainTek MBS-520-1 N/A 1m~4m N/A F,\jg}_zﬁlzz%éZN N/A (o?ggiig?ljv)
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A F'\jg;.zﬁ"zz%zzt N/A ( Osgiifg?:Y)
Software Audix | F3 6'2(32)9'8'24 RK-000451 N/A N/A Fﬁz;_zlgl.’zz%zzﬁ N/A (osgaiig?:\()
RF Cable gﬂﬁiig Sl%iol'zo"zEEx &E%%%Eggé N/A Jun. 13, 2023 F&Z}?ﬁé?zﬁ Jun. 12, 2024 (oié‘ﬂifg?.ﬂy)
RF Cable gﬂﬁii; SUCIOO';LEX 804%1112//22’804 18-40G | Jan. 02, 2024 F,\jg'r_zlgl’,zz%zzf Jan. 01, 2025 (ogg:iig?:\()
Filter Wainwright V\nggblggg'slfg’ SN4 1'sgszFZ”i‘e°rW Jun. 14, 2023 F&Z}?ﬁé?zﬁ Jun. 13, 2024 (oié‘ﬂifg?.ﬂy)
Filter Wainwright \é\gég%:c_)_ég%% SN4 i‘;:';';'lit%? Jun. 14, 2023 F’\jz;-zlsal,,zz%zzﬁ Jun. 13, 2024 (ogg:iig?:\()
Hygrometer | TECPEL DTM-302 SN4 N/A Jul. 26, 2023 F&Z;-Zlizz%zzr Jul. 25, 2024 (ogé‘ﬂifgf’ﬁv)
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Report No. : FR420107E

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;?etlon Test Date Due Date Remark
Mar. 05, 2024 Conducted
Hygrometer TECPEL DTM-303A TP201996 Nov. 07, 2023 Apr. 02, 2024 Nov. 06, 2024 (THO5-HY)
17100015SNO Mar. 05, 2024 Conducted
Power Sensor DARE RPR3006W 36 (NO:35) 10MHz~6GHz | Aug. 23, 2023 Apr. 02, 2024 Aug. 22, 2024 (THO5-HY)
Signal Rohde & Mar. 05, 2024 Conducted
Analyzer Schwarz FSV40 101564 10Hz ~ 40GHz | Sep. 12, 2023 Apr. 02, 2024 Sep. 11, 2024 (THO5-HY)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.44 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 6.3dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHZz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 4.5dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

55dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 54dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR420107E

Test Engineer:

Eason Huang

Temperature:

21~25

°C

Test Date:

2024/03/05~2024/04/02

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR420107E

U-NII-1 single antenna

99% 26 dB IC 99% I 99%
Data Freqg. |Bandwidth| Bandwidth Bandwm_ith_ BandW|_dtt_1
Mod. Rate Nmx| CH. (MHZ) | (MHz) (MHz) Power Limit | EIRP Limit Note

(dBm) (dBm)

Ant 1 Ant 1 Ant 1 Ant 1

1la |6Mbps| 1| 36 | 5180 17.68 27.84 - 22.47
1la |6Mbps| 1| 44 | 5220 17.93 28.78 - 22.54
1lla [(6Mbps| 1| 48 | 5240 18.18 3247 - 22.60
VHT20[ MCS0| 1| 36 [ 5180 18.53 38.56 - 22.68
VHT20|MCSO| 1 | 44 | 5220 18.88 30.04 - 22.76
VHT20[ MCSO| 1| 48 [ 5240 18.68 34.54 - 22.71
VHT40| MCSO| 1| 38 | 5190 37.26 66.81 - 23.01
VHT40[MCSO| 1| 46 [ 5230 37.16 72.86 - 23.01
VHT80|MCSO| 1 | 42 | 5210 75.88 86.91 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR420107E

FCC U-NII-1 single antenna

Average Coiggcte

Data Freq. Conducted d DG. .

Mod. Rate Ntx| CH. (MH2) Power Power (dBi) Pass/Fail
(dBm) -
Limit
Antl | SUM Ant 1 Ant 1

1l1a |6Mbps| 1| 36 5180 | 17.40 24.00 -3.60 Pass
1la |6Mbps| 1| 44 5220 | 17.30 24.00 -3.60 Pass
11a |6Mbps| 1| 48 5240 1 17.30 24.00 -3.60 Pass
HT20 | MCSO| 1 36 5180 | 17.20 24.00 -3.60 Pass
HT20 | MCSO| 1| 44 5220 | 17.30 24.00 -3.60 Pass
HT20 | MCSO| 1 48 5240 1 17.20 24.00 -3.60 Pass
HT40 | MCSO| 1| 38 5190 | 16.30 24.00 -3.60 Pass
HT40 [mMcso| 1| 46 [ 52301630 | 2400 |[-360 | Pass
VHT20[ MCSO| 1| 36 5180 | 17.30 24.00 -3.60 Pass
VHT20| MCS0| 1| 44 5220 | 17.30 24.00 -3.60 Pass
VHT20[ MCSO| 1 48 5240 1 17.40 24.00 -3.60 Pass
VHT40[ MCSO| 1| 38 5190 | 16.40 24.00 -3.60 Pass
VHT40| MCSO| 1| 46 5230 | 16.40 24.00 -3.60 Pass
VHT80| MCS0| 1| 42 5210 | 15.40 24.00 -3.60 Pass
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TEST RESULTS DATA

Power Spectral Density

FCC U-NII-1 single antenna
Average  [Averag
|t e 2o | £ :
Data Freq. | Factor wi : ass
Mod. Rate Nrx CH. (MHC;) (dB) Factory Limit (dB) /Eail
(dBm/MHZz) | (dBm/
Antl | Antl | SUM | Antl | Ant1l
11a |6Mbps| 1| 36 5180 | 0.44 | 5.17 11.00 | -3.60 Pass
1la |6Mbps| 1| 44 5220 | 0.44 | 5.10 11.00 | -3.60 Pass
11a |6Mbps| 1| 48 5240 | 0.44 | 551 11.00 | -3.60 Pass
VHT20[ MCSO| 1| 36 5180 | 0.44 | 5.01 11.00 | -3.60 Pass
VHT20[{ MCS0| 1 44 5220 | 0.44 4.77 - 11.00 | -3.60 Pass
VHT20[{ MCSO0| 1 48 5240 | 0.44 4.99 11.00 | -3.60 Pass
VHT40[{ MCS0 | 1 38 5190 | 0.46 1.07 11.00 | -3.60 Pass
VHT40[{ MCS0 | 1 46 5230 | 0.46 1.36 11.00 | -3.60 Pass
VHT80[{ MCS0 | 1 42 5210 | 044 | -2.71 11.00 | -3.60 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR420107E

U-NII-2A single antenna

1C 99%
99% Z dE.’ Bandwidth I 99.% Hee 2§dB
Data Freq. | Bandwidth Bandwidt Power BandW|'dth Bandw@th
Mod. Rate Ntx| CH. MHZ) | (MH2) h Limit EIRP Limit | Power Limit Note
(MHz) (dBm) (dBm) (dBm)
Ant 1 Ant 1 Ant 1 Ant 1 Ant 1
1la |6Mbps| 1| 52 5260 18.48 33.87 23.67 29.67 23.98
1la [(6Mbps| 1 60 5300 18.68 35.66 23.71 29.71 23.98
1la [6Mbps| 1 64 5320 18.28 35.65 23.62 29.62 23.98
VHT20[{ MCSO| 1| 52 5260 19.13 36.80 23.82 29.82 23.98
VHT20[{ MCSO| 1 60 5300 19.48 42.14 23.90 29.90 23.98 -
VHT20[ MCSO0| 1 64 5320 19.78 42.20 23.96 29.96 23.98
VHT40( MCSO| 1| 54 5270 37.46 71.26 23.98 30.00 23.98
VHT40{ MCSO0| 1 62 5310 37.06 58.68 23.98 30.00 23.98
VHT80[ MCSO| 1| 58 5290 75.88 81.88 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR420107E

FCC U-NII-2A single antenna

Average Co';g;:cte EIRP
Data Freq. Conducted d DG. Power .
Mod. Rate Ntx| CH. (MH2) I(Ddog/vrﬁ)r Power (dBi) Limit Pass/Fail
Limit (dBm)
Antl | SUM Ant 1 Ant 1
1la |[6Mbps]| 1 52 5260 | 17.40 23.98 -2.90 30 Pass
1la |[6Mbps]| 1 60 5300 | 17.40 23.98 -2.90 30 Pass
1la |[6Mbps]| 1 64 5320 | 17.40 23.98 -2.90 30 Pass
HT20 | MCSO| 1 52 5260 | 17.40 23.98 -2.90 30 Pass
HT20 | MCSO| 1 60 5300 | 17.40 23.98 -2.90 30 Pass
HT20 | MCSO| 1 64 5320 |1 17.40 23.98 -2.90 30 Pass
HT40 | MCSO| 1 54 5270 ] 16.20 23.98 -2.90 30 Pass
HT40 | MCSO| 1 62 5310 | 14.80 ) 23.98 -2.90 30 Pass
VHT20[ MCSO| 1 52 5260 | 17.40 23.98 -2.90 30 Pass
VHT20[ MCSO| 1 60 5300 | 17.40 23.98 -2.90 30 Pass
VHT20[ MCSO| 1 64 5320 |1 17.40 23.98 -2.90 30 Pass
VHT40[ MCSO| 1 54 5270 ] 16.20 23.98 -2.90 30 Pass
VHT40( MCSO| 1 62 5310 | 14.90 23.98 -2.90 30 Pass
VHT80| MCSO| 1 58 5290 | 14.20 23.98 -2.90 30 Pass
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TEST RESULTS DATA

Power Spectral Density

U-NII-2A single antenna
Average Average
Factor| winouy | Lmt | 28 p
Data Freq. | Factor Wi u imi . ass
Mod. Rate Nrx CH. (MHC;) (dB) Factory (dBm/MHz (dB) /Fail
(dBm/MHZz) )
Antl | Antl | SUM Ant 1 Ant 1
11a |6Mbps| 1| 52 5260 | 0.44 | 5.50 11.00 -2.90 Pass
1l1a |6Mbps| 1| 60 5300 | 0.44 | 5.38 11.00 -2.90 Pass
1la |6Mbps| 1| 64 5320 | 0.44 | 5.05 11.00 -2.90 Pass
VHT20[ MCSO| 1| 52 5260 | 0.44 | 5.21 11.00 -2.90 Pass
VHT20[ MCSO| 1| 60 | 5300 | 0.44 | 5.30 - 11.00 -2.90 Pass
VHT20[MCSO| 1| 64 | 5320 | 0.44 | 5.34 11.00 -2.90 Pass
VHT40[{ MCS0 | 1 54 5270 | 0.46 111 11.00 -2.90 Pass
VHT40[{ MCS0 | 1 62 5310 | 0.46 | -0.16 11.00 -2.90 Pass
VHT80[{ MCS0 | 1 58 5290 | 0.44 | -3.69 11.00 -2.90 Pass
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26dB and 99% OBW

Report Number : FR420107E

U-NII-2C single antenna

9% 26d8 | 1IC99% | 1C99% | FcC 26dB Baf]’ d‘\’,ﬁ i
Data Freq, Bandwidth | Bandwidth Bandw@th Bandw[dt.h Bandw@th for Straddle
Mod. Rate Ntx| CH. (MH2) In U-NII 2C [In U-NII 2C [Power Limit| EIRP Limit | Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
Ant 1 Ant 1 Ant 1 Ant 1 Ant 1 Ant 1
1la |6Mbps| 1 | 100 | 5500 17.83 30.07 23.51 29.51 23.98
1la [(6Mbps| 1| 116 | 5580 17.58 29.04 23.45 29.45 23.98
1la [(6Mbps| 1 | 140 | 5700 17.53 24.49 23.44 29.44 23.98
VHT20[ MCSO| 1 | 100 | 5500 18.88 39.43 23.76 29.76 23.98
VHT20[{ MCSO| 1 | 116 | 5580 18.68 33.41 23.71 29.71 23.98
VHT20[ MCSO| 1 | 140 | 5700 18.63 31.54 23.70 29.70 23.98
VHT40[{ MCSO| 1 | 102 | 5510 37.36 81.24 23.98 30.00 23.98
VHT40[{ MCSO| 1 | 110 | 5550 37.16 64.40 23.98 30.00 23.98
VHT40[{ MCSO| 1 | 134 | 5670 37.26 67.90 23.98 30.00 23.98
VHT80[ MCSO| 1 | 106 | 5530 76.00 91.00 23.98 30.00 23.98
VHT80[ MCSO| 1 | 122 | 5610 75.88 98.84 23.98 30.00 23.98
U-NII-2C straddle channel single antenna
99% 26 dB IC 99% IC 99% FCC 2§dB Bar?d%\}/?i’dth
Data o Bandwidth | Bandwidth Bandw@th BandW|.dth Bandw@th for Straddle
Mod. Rate Nmx| CH. (MH2) In U-NII 2C [In U-NII 2C [Power Limit| EIRP Limit | Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
Ant 1 Ant 1 Ant 1 Ant 1 Ant 1 Ant 1
1la [(6Mbps| 1| 144 | 5720 13.74 16.18 22.38 28.38 23.09 3.14
HT20 [ MCSO| 1 | 144 | 5720 14.30 19.06 22.55 28.55 23.80 3.76
HT40 [ MCSO| 1 | 142 | 5710 33.69 49.66 23.98 30.00 23.98 3.15
VHT20[ MCSO| 1 | 144 | 5720 14.30 20.80 22.55 28.55 23.98 3.75
VHT40[{ MCSO| 1 | 142 | 5710 33.59 42.01 23.98 30.00 23.98 3.15
VHT80[ MCSO| 1 | 138 | 5690 72.89 82.84 23.98 30.00 23.98 3.12
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TEST RESULTS DATA
Average Power Table

FCC U-NII-2C single antenna
Average Coifjfcte EIRP
Data Freq. Conducted d DG. Power .
Mod. Rate Nt CH. (MH2) I(Ddog/vn?)r Power (dBi) Limit Pass/Fail
Limit (dBm)
Antl | SUM Ant 1 Ant 1
11a [6Mbps| 1| 100 | 5500 | 17.40 23.98 -2.90 30 Pass
1l1a |6Mbps| 1| 116 | 5580 | 17.40 23.98 -2.90 30 Pass
1l1a |6Mbps| 1| 140 | 5700 | 17.40 23.98 -2.90 30 Pass
HT20 | MCSO| 1| 100 | 5500 | 17.40 23.98 -2.90 30 Pass
HT20 | MCSO| 1| 116 | 5580 | 17.30 23.98 -2.90 30 Pass
HT20 | MCSO| 1 | 140 | 5700 | 17.40 23.98 -2.90 30 Pass
HT40 | MCSO| 1| 102 | 5510 | 16.40 23.98 -2.90 30 Pass
HT40 | MCSO| 1| 110 | 5550 | 16.40 23.98 -2.90 30 Pass
HT40 | MCSO| 1| 134 | 5670 | 16.30 - 23.98 -2.90 30 Pass
VHT20[ MCSO| 1| 100 | 5500 | 17.40 23.98 -2.90 30 Pass
VHT20[ MCSO| 1| 116 | 5580 | 17.30 23.98 -2.90 30 Pass
VHT20[ MCSO| 1 | 140 | 5700 | 17.40 23.98 -2.90 30 Pass
VHT40( MCSO| 1 | 102 | 5510 | 16.40 23.98 -2.90 30 Pass
VHT40( MCSO| 1| 110 | 5550 | 16.40 23.98 -2.90 30 Pass
VHT40( MCSO| 1| 134 | 5670 | 16.40 23.98 -2.90 30 Pass
VHT80[ MCSO| 1| 106 | 5530 | 15.30 23.98 -2.90 30 Pass
VHT80[ MCSO| 1 | 122 | 5610 | 15.40 23.98 -2.90 30 Pass
FCC U-NII-2C straddle channel single antenna
Average Coifj:l?cte EIRP
Data Freq. Conducted d DG. Power :
Mod. Rate Ntx| CH. (MH2) I(Ddo;vrf])r Power (dBi) Limit Pass/Fall
Limit (dBm)
Antl | SUM Ant 1 Ant 1
1la |[6Mbps| 1| 144 | 5720 | 17.40 23.09 -2.90 30 Pass
HT20 | MCSO| 1| 144 | 5720 |17.40 23.80 -2.90 30 Pass
HT40 | MCSO| 1| 142 | 5710 [16.30 23.98 -2.90 30 Pass
VHT20( MCSO| 1| 144 | 5720 | 17.30 ) 23.98 -2.90 30 Pass
VHT40( MCSO| 1 | 142 | 5710 | 16.40 23.98 -2.90 30 Pass
VHT80[{ MCSO| 1| 138 | 5690 | 15.40 23.98 -2.90 30 Pass
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Report Number: FR420107E
TEST RESULTS DATA
Power Spectral Density
U-NII-2C single antenna
AVErage Average
actor | winouy | Lmt | 2 P
Data Freq. ac : ass
Mod. Rate Nrx CH. (MH(l) (dB) Factory (dBm/MHz (E1=1) [Fail
(dBm/MHZ) )
Antl | Antl | SUM Ant 1 Ant 1
1la [(6Mbps| 1| 100 | 5500 | 0.44 5.05 11.00 -2.90 Pass
1la (6Mbps| 1| 116 | 5580 | 0.44 5.13 11.00 -2.90 Pass
1lla (6Mbps| 1| 140 | 5700 | 0.44 5.09 11.00 -2.90 Pass
VHT20[ MCSO| 1 [ 100 | 5500 | 0.44 4.90 11.00 -2.90 Pass
VHT20[ MCSO| 1 | 116 | 5580 | 0.44 4.86 11.00 -2.90 Pass
VHT20[{ MCSO| 1 | 140 | 5700 | 0.44 5.08 - 11.00 -2.90 Pass
VHT40[ MCSO| 1 [ 102 | 5510 [ 0.46 0.91 11.00 -2.90 Pass
VHT40[ MCSO| 1 [ 110 [ 5550 | 0.46 1.07 11.00 -2.90 Pass
VHT40[ MCSO| 1 | 134 | 5670 | 0.46 1.25 11.00 -2.90 Pass
VHT80[ MCSO| 1 [ 106 | 5530 | 0.44 -2.61 11.00 -2.90 Pass
VHT80[ MCSO| 1 | 122 | 5610 | 0.44 -2.50 11.00 -2.90 Pass
U-NII-2C straddle channel single antenna
Average
Duty Average PSDg
Data Freqg. | Factor Iljj owc_er Limit (?LS Pass
Mod. | pate [N™ " [ bz | @B) ( dBrenr}:/'lzz) (dBm)/MHz (dB) IFail
Antl [ Antl | SUM Ant 1 Ant 1
1la |6Mbps| 1| 144 | 5720 | 0.44 5.42 11.00 -2.90 Pass
HT20 [MCSO| 1| 144 | 5720 0.44 4.83 11.00 -2.90 Pass
HT40 [MCSO| 1| 142 | 5710 0.49 0.91 11.00 -2.90 Pass
VHT20|MCSO| 1| 144 | 5720 0.44 4.98 _ 11.00 -2.90 Pass
VHT40| MCSO| 1 | 142 | 5710 0.46 1.21 11.00 -2.90 Pass
VHT80[ MCSO| 1 [ 138 | 5690 | 0.44 -2.60 11.00 -2.90 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR420107E

U-NII-1 single antenna

TC 99% >
99% 26dB | Bandwidth B;igv?liéoth
Data Freq. | RU | Bandwidth [ Bandwidth [ Power s
. EIRP Limit
ped Rate iz | (G (MHz) [Config.| (MHz) (MHz) Limit i Ml
(dBm)
(dBm)
Ant 1 Ant 1 Ant 1 Ant 1
HE20 | MCSO| 1 36 5180 Full 19.38 36.55 - 22.87
HE20 | MCSO| 1 44 5220 Full 19.48 40.70 - 22.90
HE20 | MCSO| 1 48 5240 Full 19.58 40.85 - 22.92
HE40 | MCSO| 1 38 5190 Full 38.06 43.64 - 23.01
HE40 | MCSO| 1 46 5230 Full 38.16 53.69 - 23.01
HE80 | MCSO| 1 42 5210 Full 77.08 81.69 - 23.01
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Report Number : FR420107E

TEST RESULTS DATA

Average Power Table

FCC U-NII-1 single antenna
Average o iieg
RU Conducted DG
Mod. | P22 |nnd cH. | F®% |config|  Power Power 1 (4B Pass/Fail
Rate (MHz) (dBm) Limit
(dBm)
Antl | SUM Ant 1 Ant 1
HE20 | MCSO| 1| 36 5180 | Full |17.40 24.00 -3.60 Pass
HE20 | MCSO| 1| 36 5180 | 26/0 | 7.80 24.00 -3.60 Pass
HE20 | MCSO| 1| 36 5180 | 52/37 | 10.70 24.00 -3.60 Pass
HE20 | MCSO| 1| 36 5180 |106/53| 13.90 24.00 -3.60 Pass
HE20 | MCSO| 1| 44 5220 | Full |17.40 24.00 -3.60 Pass
HE20 [ MCSO| 1| 44 5220 | 26/4 | 9.00 24.00 -3.60 Pass
HE20 | MCSO| 1| 44 5220 | 52/38 | 10.60 24.00 -3.60 Pass
HE20 [ MCSO| 1| 44 5220 |106/53| 13.70 - 24.00 -3.60 Pass
HE20 | MCSO| 1| 48 5240 | Full |17.40 24.00 -3.60 Pass
HE20 [ MCSO| 1| 48 5240 | 26/8 | 7.90 24.00 -3.60 Pass
HE20 | MCSO| 1| 48 5240 | 52/40 | 10.90 24.00 -3.60 Pass
HE20 [ MCSO| 1| 48 5240 |106/54| 13.90 24.00 -3.60 Pass
HE40 | MCSO| 1| 38 5190 | Full |16.30 24.00 -3.60 Pass
HE40 | MCSO| 1 | 46 5230 | Full |16.30 24.00 -3.60 Pass
HE80 | MCSO| 1 | 42 5210 | Full |15.40 24.00 -3.60 Pass
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Report Number : FR420107E

TEST RESULTS DATA

Power Spectral Density

FCC U-NII-1 single antenna
Average
Duty [Power Dgnsity Average

Data Freq. RU_ Factor with Duty P.SI.D DGf Pass

Mod. Rate N CH. (MHz) Canig (dB) Factor ( dBIr_T:r/nl\;ltHz) (dB) [Fail
: (dBm/MHZz)
Antl | Antl | SUM Ant 1 Ant 1

HE20 | MCSO| 1| 36 | 5180 | Full 0.15 4.76 11.00 -3.60 Pass
HE20 |MCSO| 1| 36 | 5180 | 26/0 0.25 4.55 11.00 -3.60 Pass
HE20 | MCSO| 1 36 5180 | 52/37 0.30 4.60 11.00 -3.60 Pass
HE20 | MCSO| 1| 36 | 5180 |106/53| 0.32 4.68 11.00 -3.60 Pass
HE20 | MCSO| 1 44 5220 | Full 0.15 4.78 11.00 -3.60 Pass
HE20 |MCSO| 1| 44 | 5220 | 26/4 0.25 4.76 11.00 -3.60 Pass
HE20 | MCSO| 1 44 5220 | 52/38 0.30 4.59 11.00 -3.60 Pass
HE20 | MCSO| 1| 44 | 5220 |106/53| 0.32 4.62 11.00 -3.60 Pass
HE20 | MCSO| 1| 48 | 5240 | Full 0.15 5.10 11.00 -3.60 Pass
HE20 |MCSO| 1| 48 | 5240 | 26/8 0.25 4.80 11.00 -3.60 Pass
HE20 | MCSO| 1 48 5240 | 52/40 0.30 5.04 11.00 -3.60 Pass
HE20 | MCSO| 1| 48 | 5240 |106/54| 0.32 4.94 11.00 -3.60 Pass
HE40 | MCSO| 1| 38 | 5190 | Full 0.59 0.86 11.00 -3.60 Pass
HE40 | MCSO| 1| 46 | 5230 | Full 0.59 1.03 11.00 -3.60 Pass
HE80 | MCSO| 1 42 5210 | Full 0.53 -2.57 11.00 -3.60 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR420107E

U-NII-2A single antenna

1C 99% 1C 99%
R |, 9§%dth ) ze(sj d'E:jth BaFwaidth Bangwidt Egr?dfv?gtﬁ
. . anawi anawi ower ..
Mod. g::: N3 CH. (';/Irle-g) Configl " “MHz) | (MHz) | Limit | EIRP PO‘(’Z‘Enﬁ;m't Note
: (dBm) Limit
Ant 1 Ant 1 Ant 1 Ant 1 Ant 1
HE20 [MCSO| 1| 52 | 5260 | Ful | 1968 | 4379 | 2394 | 2994 | 23.98
HE20 [MCSO| 1| 60 | 5300 | Ful | 1963 | 4196 | 2393 | 2993 | 23.98
HE20 [MCSO| 1| 64 | 5320 | Ful | 1973 | 3920 | 2395 | 2995 | 23.98
HE40 [MCSO| 1| 54 | 5270 | Ful | 3816 | 5755 | 2398 | 3000 | 23.98
HE40 [MCSO| 1| 62 | 5310 | Ful | 37.96 | 4481 | 2398 | 3000 | 23.98
HEB0 [MCSO| 1| 58 | 5290 | Ful | 7720 | s8is5 | 2398 | 3000 | 23.98
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Report Number : FR420107E

TEST RESULTS DATA

Average Power Table

FCC U-NII-2A single antenna
Average Co';ggcte EIRP
Data Freq. | RU Conducted d DG. Power :
Mod. Rate Nt CH. (MH2) | config. I(Ddog/vrﬁ)r Power (dBi) Limit Pass/Fail
Limit (dBm)
Antl [ SUM Ant 1 Ant 1
HE20 [MCSO| 1| 52 | 5260 | Full |17.40 23.98 |-2.90 30 Pass
HE20 [MCSO| 1| 52 | 5260 | 26/0 | 8.10 23.98 |-2.90 30 Pass
HE20 [MCSO| 1| 52 | 5260 | 52/37 | 11.00 23.98 |-2.90 30 Pass
HE20 [MCSO| 1| 52 | 5260 [106/53| 13.90 23.98 |-2.90 30 Pass
HE20 [MCSO| 1| 60 | 5300 | Full |17.30 23.98 |-2.90 30 Pass
HE20 [ MCSO| 1| 60 | 5300 | 26/4 | 8.70 23.98 |-2.90 30 Pass
HE20 [ MCSO| 1| 60 | 5300 | 52/38 | 10.40 23.98 |-2.90 30 Pass
HE20 [ MCSO| 1| 60 | 5300 [106/53| 13.40 - 23.98 |-2.90 30 Pass
HE20 [MCSO| 1| 64 | 5320 | Full |17.30 23.98 |-2.90 30 Pass
HE20 [MCSO| 1| 64 | 5320 | 26/8 | 7.60 23.98 |-2.90 30 Pass
HE20 [ MCSO| 1| 64 | 5320 | 52/40 | 10.40 23.98 |-2.90 30 Pass
HE20 [ MCSO| 1| 64 | 5320 [106/54| 13.60 23.98 |-2.90 30 Pass
HE40 [MCSO| 1| 54 | 5270 | Full |16.30 23.98 |-2.90 30 Pass
HE40 [MCSO| 1| 62 | 5310 | Full |14.40 23.98 |-2.90 30 Pass
HE80 [MCSO| 1| 58 | 5290 | Full |14.20 23.98 |-2.90 30 Pass
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Report Number : FR420107E

TEST RESULTS DATA

Power Spectral Density

U-NII-2A single antenna
Average Average

Dat F R leégr Pom girt];ity Eirsnlijt DG p

ata req. . : ass
Mod. [ 22 INm{ CH. (Mqu) Config|" 4 Factor | (dBm/MHz| (@B e

(dBm/MHZz) )
Antl [ Antl | SUM Ant 1 Ant 1

HE20 | MCSO| 1 52 5260 | Full 0.15 5.00 11.00 -2.90 Pass
HE20 [ MCSO| 1 52 5260 [ 26/0 | 0.25 4.98 11.00 -2.90 Pass
HE20 | MCSO| 1 52 5260 | 52/37 | 0.30 4.97 11.00 -2.90 Pass
HE20 [ MCSO| 1 52 5260 [106/53| 0.32 4.91 11.00 -2.90 Pass
HE20 | MCSO| 1 60 5300 | Full 0.15 4.61 11.00 -2.90 Pass
HE20 (MCSO| 1| 60 | 5300 | 26/4 | 0.25 | 4.50 11.00 -2.90 Pass
HE20 | MCSO| 1 60 5300 | 52/38 | 0.30 4.42 11.00 -2.90 Pass
HE20 (MCSO| 1| 60 | 5300 |106/53| 0.32 | 4.57 11.00 -2.90 Pass
HE20 | MCSO | 1 64 5320 | Full 0.15 4.70 11.00 -2.90 Pass
HE20 (MCSO| 1| 64 | 5320 | 26/8 | 0.25 | 451 11.00 -2.90 Pass
HE20 | MCSO | 1 64 5320 | 52/40 | 0.30 4.35 11.00 -2.90 Pass
HE20 (MCSO| 1| 64 | 5320 |106/54| 0.32 | 4.56 11.00 -2.90 Pass
HE40 | MCSO| 1 54 5270 | Full 0.59 1.20 11.00 -2.90 Pass
HE40 (MCSO| 1| 62 | 5310 | Full | 059 | -0.95 11.00 -2.90 Pass
HE80 | MCSO| 1 58 5290 | Full 0.53 | -3.86 11.00 -2.90 Pass
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Report Number : FR420107E

TEST RESULTS DATA

26dB and 99% OBW

U-NII-2C single antenna

99% [C99% [FCC Z6dB 6 dB
Bandwidt 26 dl_3 IC 99% Bandwidt | Bandwidth | Bandwidth
Data Freq. | RU h Bandwidth Bandwu_jth h Power for
Mod. | pate IN™ M | (MHz) |config.| 1nu-Ni | EJ,\;INH';)ZC PO‘("(’j‘gn';;m't EIRP Limit | Straddle
2C Limit (dBm) Channel
Ant 1 Ant 1 Ant 1 Ant 1 Ant 1 Ant 1
HE20 [ MCSO| 1| 100 | 5500 | Full 19.53 33.27 23.91 29.91 23.98
HE20 [ MCSO| 1| 116 | 5580 | Full 19.43 30.36 23.88 29.88 23.98
HE20 [ MCSO| 1| 140 | 5700 | Full 19.33 25.40 23.86 29.86 23.98
HE40 [ MCSO| 1| 102 | 5510 | Full 38.16 52.80 23.98 30.00 23.98
HE40 [ MCSO| 1| 110 | 5550 | Full 37.96 49.50 23.98 30.00 23.98
HE40 [ MCSO| 1| 134 | 5670 | Full 37.96 46.25 23.98 30.00 23.98
HE80 [ MCSO| 1 | 106 | 5530 | Full 77.08 81.88 23.98 30.00 23.98
HE80 | MCSO| 1| 122 [ 5610 | Full 77.08 81.63 23.98 30.00 23.98
U-NII-2C straddle channel single antenna
99%_ 26 dB IC 99% IC 990_0 FCC 2(_3dB 6 dB
Bandwidt . . Bandwidt | Bandwidth | Bandwidth
Data Freq. | RU h Bandwidth Bandw@th h Power for
Mod. | pate [N M | (MH2) [config.| nu-nir |™ t’,\;m';)zc Po‘é‘é‘gnﬁ;m't EIRP Limit | Straddle
2C Limit (dBm) Channel
Ant 1 Ant 1 Ant 1 Ant 1 Ant 1 Ant 1
HE20 [ MCSO| 1| 144 | 5720 | Full 14.70 17.04 22.67 28.67 23.31 4.5
HE40 [ MCSO| 1| 142 | 5710 | Full 33.99 35.76 23.98 30.00 23.98 3.8
HE80 [ MCSO| 1| 138 | 5690 | Full 73.85 75.90 23.98 30.00 23.98 3.55
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Report Number : FR420107E

TEST RESULTS DATA

Average Power Table

FCC U-NII-2C single antenna

Average Corlj(;[f(,;ted EIRP
Data Freq. RU. Conducted Power DG. Power :
Mod. Rate Nrx| CH. (MH2) Config I(:’dogvrs)r Limit (dBi) Limit Pass/Fail

(dBm) (dBm)

Antl [ SUM Ant 1 Ant 1
HE20 [ MCSO| 1| 100 | 5500 | Full |17.40 23.98 -2.90 30 Pass
HE20 [ MCSO| 1 | 100 | 5500 [ 26/0 | 7.80 23.98 -2.90 30 Pass
HE20 [ MCSO| 1| 100 | 5500 | 52/37 | 10.60 23.98 -2.90 30 Pass
HE20 [ MCSO| 1 | 100 | 5500 [106/53| 13.60 23.98 -2.90 30 Pass
HE20 [ MCSO| 1| 116 | 5580 ( Full |17.40 23.98 -2.90 30 Pass
HE20 [MCSO| 1| 116 | 5580 | 26/4 | 8.80 23.98 -2.90 30 Pass
HE20 [ MCSO| 1| 116 | 5580 | 52/38 | 10.70 23.98 -2.90 30 Pass
HE20 | MCSO| 1 | 116 | 5580 |106/53| 13.70 23.98 -2.90 30 Pass
HE20 [ MCSO| 1| 140 | 5700 | Full |17.10 - 23.98 -2.90 30 Pass
HE20 | MCSO| 1 | 140 | 5700 | 26/8 | 7.60 23.98 -2.90 30 Pass
HE20 [ MCSO| 1 | 140 | 5700 | 52/40 | 10.40 23.98 -2.90 30 Pass
HE20 | MCSO| 1 | 140 | 5700 |106/54| 13.50 23.98 -2.90 30 Pass
HE40 [ MCSO| 1| 102 | 5510 | Full |16.40 23.98 -2.90 30 Pass
HE40 [ MCSO| 1| 110 | 5550 | Full |16.40 23.98 -2.90 30 Pass
HE40 [ MCSO| 1| 134 | 5670 | Full |16.40 23.98 -2.90 30 Pass
HE80 | MCSO| 1 | 106 | 5530 | Full |15.30 23.98 -2.90 30 Pass
HE80 [ MCSO| 1| 122 | 5610 | Full |15.40 23.98 -2.90 30 Pass
FCC U-NII-2C straddle channel single antenna

Average cOrlu_chJ(c;ted EIRP
Data Freq. RU. Conducted Power DG. Power :
Mod. Rate Ntx| CH. (MH2) Config I(Ddogvrg)r Limit (dBi) Limit Pass/Fail

(dBm) (dBm)

Antl [ SUM Ant 1 Ant 1

HE20 | MCSO| 1| 144 | 5720 | Full |17.50 23.31 -2.90 30 Pass
HE20 [ MCSO| 1| 144 | 5720 | 26/8 | 8.10 23.31 -2.90 30 Pass
HE20 | MCSO| 1 | 144 | 5720 | 52/40 | 10.90 23.31 -2.90 30 Pass
HE20 [ MCSO| 1| 144 | 5720 (106/54| 13.90 ) 23.31 -2.90 30 Pass
HE40 | MCSO| 1| 142 | 5710 | Full |16.20 23.98 -2.90 30 Pass
HE80 [ MCSO| 1| 138 | 5690 | Full |15.30 23.98 -2.90 30 Pass
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Report Number : FR420107E

TEST RESULTS DATA

Power Spectral Density

U-NII-2C single antenna
Average Average
Dat F R leégr Pom girt];ity Eiﬁ:ijt DG p
ata req. . : ass
Mod. [ 22 INm{ CH. (MH‘i) Config| " (g Facor | (@Bmmr | (@B) e
(dBm/MHZz) 7)
Antl | Antl | SUM Ant 1 Ant 1

HE20 [ MCSO| 1| 100 | 5500 | Full 0.15 4.57 11.00 -2.90 Pass
HE20 | MCS0O| 1| 100 | 5500 | 26/0 0.25 4.15 11.00 -2.90 Pass
HE20 [ MCSO| 1| 100 | 5500 | 52/37 | 0.30 4.55 11.00 -2.90 Pass
HE20 | MCS0O| 1| 100 | 5500 |106/53| 0.32 4.42 11.00 -2.90 Pass
HE20 [ MCSO| 1| 116 | 5580 ( Full 0.15 4.70 11.00 -2.90 Pass
HE20 [MCSO| 1| 116 | 5580 | 26/4 0.25 4.55 11.00 -2.90 Pass
HE20 [MCSO| 1| 116 | 5580 | 52/38 | 0.30 4.63 11.00 -2.90 Pass
HE20 [MCSO| 1| 116 | 5580 [106/53| 0.32 4.44 11.00 -2.90 Pass
HE20 [ MCSO| 1| 140 | 5700 | Full 0.15 4.34 11.00 -2.90 Pass
HE20 [MCSO| 1| 140 | 5700 | 26/8 0.25 4.25 11.00 -2.90 Pass
HE20 [ MCSO| 1 | 140 | 5700 | 52/40 | 0.30 4.16 11.00 -2.90 Pass
HE20 [ MCSO| 1 | 140 | 5700 (106/54| 0.32 4.17 11.00 -2.90 Pass
HE40 [ MCSO| 1| 102 | 5510 ( Full 0.59 0.88 11.00 -2.90 Pass
HE40 (MCSO| 1 | 110 | 5550 | Full 0.59 0.86 11.00 |-2.90 Pass
HE40 [ MCSO| 1| 134 | 5670 | Full 0.59 0.86 11.00 -2.90 Pass
HE80 [ MCSO| 1 | 106 | 5530 | Full 0.53 | -2.69 11.00 |-2.90 Pass
HE80 [ MCSO| 1| 122 | 5610 | Full 0.53 -2.55 11.00 -2.90 Pass

U-NII-2C straddle channel single antenna

Average

Duty Average PSDg
Data Freq. RU. Factor Powgr Limit dDG Pass
Mod. | pate [N €M | (mbz) | COM9 | (aB) ( dgrir}f/'ltHyZ) (dBr;/MH C1=0) IFail

Antl | Antl | SUM Ant 1 Ant 1

HE20 [ MCSO| 1| 144 | 5720 | Full 0.15 4.85 11.00 -2.90 Pass
HE20 [MCSO| 1| 144 | 5720 | 26/8 0.25 4.82 11.00 -2.90 Pass
HE20 | MCSO| 1| 144 | 5720 | 52/40 | 0.30 4.82 11.00 -2.90 Pass
HE20 [MCSO| 1 | 144 | 5720 (106/54| 0.32 4.63 i 11.00 -2.90 Pass
HE40 [ MCSO| 1| 142 | 5710 | Full 0.59 0.95 11.00 -2.90 Pass
HE80 [ MCSO| 1| 138 | 5690 | Full 0.53 -2.68 11.00 -2.90 Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Test Result of 26dB & 99% Occupied Bandwidth|

<802.11a>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 26.50 0B  RBW 300 kHz RefLevel 30.00 dBm  Offset 26.50 0B  RBW 300 kHz
o Att 20 B SWT  10.1ms @ VBW 1MHz Mode Swesp o Att 20 dB SWT 1ms @ VBW _1MHz _ Mode Sweep
[@ 1Pk View [@ 153 view
M1[1]) 20.05 dBm)| M1[1] 8.13 dBm)|
5.16576800 GHz 20 di 5.1778020 GHz
20 di D2[1] 0.27 dB Occ Bw 17.682317682 MHz
27.84000 MHz| M
10 d
10 d UV IPYVS S P! Wy,
5,326 dar o ] \
w od 7 !
od J s ",
-10 df y v
s el LEVY
el ? Gigrn
e g,
- ¥}
A T
-40 dBm
50 o
60 de
50 d
CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
=60 df Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5177602 GHz 8.13 dbm
L 1 5.1711588 GHz -5.03 dBm Occ Bw 17.682317682 MHz
CF 5.16 GHz 10001 pts Spon B0.0 MHz T2 1 5.1388412 GHz -4.93 dBm
] [T ] ] FEARED e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ac VHT20>

26dB Bandwidth

99% Occupied Bandwidth
Spectrum o Spectrum o
Ref Level 30.00 dem  Offset 26.90 ob & RBW 300 kHz Ref Level 30.00 dem  Offset 26.90 ob & RBW 300 kHz
o att 20de  SWT_ 10.1ms @ VBW 1 MHz _Mode Sweep o att 2008 SWT ims @ VBW 1MHz  Mode Sweep
[@ 17k view [@15a view
M1[1] 19.97 dBm)| M1[1] 8.07 dBm)|
5.16028000 GHz| . 5.1827470 GHz|
20 di D2(1] 1.55 dB| 20 Occ Bw 18.531468531 MHz
38.56000 MHz| 11
10 d L
104 — st ,N\»A-‘A--»w--u..u,\
- -
; W 0d F :
4 Yy
10 d
\ 4 i
w
20 - ah RoLL T R
M " ul"'fil“
A L)
40 dBm
50 d
-60 df
= CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
-60 d Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 5.182747 GHz 8.07 dém
T 1 5.1707093 GHz -2.89 dBm Oce 8w 18.531468531 MHz
CF 5.18 GHz 10001 pts Span 80.0 MHz T2 1 5.1892408 GHz -3.76 dbm
- — . —
) [ EERREERC ] ) QEHRRRRD e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-327-0868

FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

<802.11ac VHT40>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum 2 Spectrum 2
Ref Level 30.00 dém  Offset 26.50 0B @ RBW L MHz Ref Level 30.00 dém  Offset 26.50 0B @ RBW L MHz
o Att 208 SWT  10.1ms @ VBW 3MHz Mode Swesep o Att 20 dB SWT 1ms @ VBW 3MHz _Mode Sweep
[@ 1Pk View [@15a View
M1[1]) 21.39 dBm)| M1[1] 10.08 dBm)|
5.1578400 GHz| " 5.1841100 GHz
20 di D2[1] 1.17 dB| =0 Occ Bw 37.262737263 MHz|
66.8160 MHz i
10 dBm— s T —
:‘h ¥ .
uuuuuu <
Iﬁ’“ ii ™ 0d f |
- | ! )
f 1 -10 df
I
\ PPN TR oY, s h”'f“w Lodd
= gl A Hi
MIMMU'“* "qﬂuu.lh.“
30 db
-40 dBm
50 o
-40 o o0 d
50 d
CF 5.19 GHz 1001 pts Span 100.0 MHz
Marker
=60 df Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.18411 GHz 10.08 dBm
L 1 5.1713187 GHz 0.58 dBm Occ Bw 37.262737263 MHz
CF 5.19 GHz 10001 pts Span 160.0 MHz T2 1 5.2085814 GHz 2.48 dBm
- —
] HRRREED ] WD e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations

<802.11ac VHT80>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum o
Ref Level 30.00 dem  Offset 26.90 0B & RBW L MHz Ref Level 30.00 dem  Offset 26.90 0B & RBW L MHz
o att 20de  SWT__ 10.1ms @ VBW 3 MHz _ Mode Sweep o att 2008 SWT ims e VBW 3MHz  Mode Sweep
[@ 17k view [@15a view
M1[1] 23.51 dBm)| M1[1] 6.58 dBm)|
5.1660320 GHz . 5.194540 GHz|
20 di D2(1] 3.01 dB| =0 Occ Bw 75.884115884 MHz
86.9120 MHz| M1
wd 1
10d LE IS I oy | pansr bt ha L T2
6,765 dem od ¥ u X
f Mgy Y s 1t
od ! i f )
10
|] i 7 |
10d | 20 dla' T Wﬂ -
r 1 U VA
- D2 -19.235 dBn z 30 d
MMW i, , o
50 d
-40 d -60 di
s CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker
-60 d Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 5.19454 Gz 5.58 dBm
T 1 5171998 GHz 1.13 dém Oce 8w 75.984115884 MHz
CF 5.21 GHz 10001 pts Span 320.0 MHz T2 1 5247682 GHz 1.62 dém
) QR wa ) CRRRAED e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-327-0868

FAX: 886-3-327-0855

Page Number 1 A2-2 of 8
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FR420107E

<802.11ax HE20>

26dB Bandwidth

99% Occupied Bandwidth

Spectrum

RefLevel 30.00 dBm  Offset 26.50 0B  RBW 300 kHz RefLevel 30.00 dBm  Offset 26.50 0B  RBW 300 kHz
o Att 20 B SWT  10.1ms @ VBW 1MHz Mode Swesp o att 208 SWT 1ms @ VBW 1MHz Mode Sweep
[@ 1Pk View [@15a View
M1[1]) 19.99 dBm)| M1[1] 9.76 dBm)|
5.16318400 GHz 20 di 5.1783520 GHz
20 di D2[1] 1.31 dB| Occ Bw 19.380619381 MHz
36.55200 MHz L0 i
iyt | it .y
1adBm—{D1 10.097 dom 1 i ) |
MM od !
{ /
o Wi | |
'Y
s i ., N WA
Fi A
" P
=30 de
-40 dBm
50 o
60 de
50 d
CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
=60 df Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5178352 GHz 9.76 dBm
L 1 5.1703097 GHz 1.48 dbm Occ Bw 15380619381 MHz
CF 5.16 GHz 10001 pts Spon B0.0 MHz T2 1 5.1896903 GHz 2.37 dBm
] Wiy e

)

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE40>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum o Spectrum o
Ref Level 30.00 d8m _ Offset 26.90 0B & RBW 1 MHz Ref Level 30.00 d8m _ Offset 26.90 0B & RBW 1 MHz
o att 2008 SWT  10.1ms @ VBW 3 MHz _ Mode Sweep o att 200 8SWT ims @ VBW 3WHz _Mode Sweep
[@ 17k view [@15a view
M1[1] 17.46 dBm)| M1[1] 12.17 dBm)|
5.1674560 GHz . 5.1946000 GHz|
20 di D2(1] +.14 dB| =0 11 OccBw 38.061938062 MHz|
43.6480 MHz 10 d m T N
o daar = sttt i
10d ' '\‘
od i
| i
od j Sod -
= o e Lt kil et
h
T e I'W'I Pl 4
0
-40 dBm
-50d
-40 d -60 di
s CF 5.19 GHz 1001 pts Span 100.0 MHz
Marker
-60 d Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 5.1046 GHz 12.17 dém
T1 1 5.1709191 GHz 4.91 dbm Oce Bw 38.061938062 MHz
CF 5.19 GHz 10001 pts Span 160.0 MHz T2 1 5208981 GHz 5.73 dbm
) [ CECRRTE ] ) SRHRSRAED W

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<802.11ax HE80>

26dB Bandwidth
Spectrum

99% Occupied Bandwidth

(=)

Ref Level 30.00 d8m Offset 26.90 dB & RBW 1 MHz

o att 20d8  SWT  10.1ms @ VBW 3MHz Mode Swesp
[@ 17K view

Spectrum

(=)

Ref Level 30.00 d8m Offset 26.90 dB & RBW 1 MHz
po Att 20d8  SWT 1ms & VBW 3 MHz Mode Sweep

M1[1]

20.78 dBm)|

0152 view

D2[1]

5.1690080 GHz
3.45 dB
81.6960 MHz

50 d

M1[1]
20 d

Occ Bw
v
10 d -

8.46 dBm)
5.200410 GHz|
77.082917083 MHz|

e T i i m«mmwulmmwuu

eptA A ol iera bt

A

=30 de

by,

-40 dBm

-50 df

-60 d

CF 5.21 GHz

60 df

CF 5.21 GHz 10001 pts

Span 320.0 MHz
—
CRRRIED e

1001 pts

Marker

Type | Ref | Trc | X-value 1 ¥-value |__Function |
ML 1

Span 120.0 MHz

5.20041 GHz
5.171399 GHz
5.248482 GHz

8.46 dBm

T1 1 3.12 dBm

Occ Bw

T2 1 2.90 dBm

Function Result |

77.082917083 MHz

) [T

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Test Result of Power Spectral Dens

ity

<802.11a>

Maximum Power Density Plot (dBm/MHz)

Spectrum

<f

Ref Level 30.00 dBm
Att 20 dB
SGL Count 100/100

Offset 26.90 dB
SWT 20 ms

RBW 1 MHz
- VBW 3 MHz

Mode Sweep

@ 1Rm Avgrwr

20 dBm

mM1i[1]

5.07 dBm
5.2430470 GHz

10 dBm

5!

—

panrter=

S——

-60 dBm

CF 5.24 GHz

1001 pts

Span 50.0 MHz

JI

<802.11ac VHT20>

Maximum Power Density Plot (dBm/MHZz)

Spectrum

<

Ref Level 30.00 dBm
Att 20 dBb &
SGL Count 100/100

Offset
SWT

26.90 db

20 ms & VBW 3 MHz

RBW 1 MHz

Mode Sweep

@ 1Rm AvgPwr

20 dBm

Mi[1]

4.90 dBm
5.3225470 GHz

10 dBm

™A1

L

.

-60 dBm

CF 5.32 GHz
—

1001 pts

Span 50.0 MHz

J1

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<802.11ac VHT40>

Maximum Power Density Plot (dBm/MHz)

Spectrum

<f

Ref Level 30.00 dBm
Att 20 dB & SWT
SGL Count 100/100

Offset 26.90 dB & RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm Avgrwr

20 dBm

mM1i[1]

0.90 dBm
5.2361900 GHz

10 dBm

-

T——

-60 dBm

CF 5.23 GHz

1001 pts

Span 100.0 MHz

JI

<802.11ac VHT80>

Maximum Power Density Plot (dBm/MHZz)

Spectrum

<

Ref Level 30.00 dBm
Att 20 dB & SWT
SGL Count 100/100

Offset 27.10 dB & RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm AvgPwr

20 dBm

Mi[1]

2.94 dBm
5.622110 GHz

10 dBm

P

-60 dBm

CF 5.61 GHz
—

1001 pts

Span 120.0 MHz

J1

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A2-6 of 8



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

<802.11ax HE20>

Maximum Power Density Plot (dBm/MHZz)

Spectrum

<f

SGL Count 100/100

Ref Level 30.00 dBm
Att 20 dB

Offset 26.90 dB & RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm Avgrwr

20 dBm

mM1i[1]

5.2364540 GHz

.95 dBm

10 dBm

-60 dBm

CF 5.24 GHz

1001 pts

JI

Span 50.0 MHz

<802.11ax HE40>

Maximum Power Density Plot (dBm/MHZz)

Spectrum

<

SGL Count 100/100

Ref Level 30.00 dBm
Att 20 dBb &

26.90 dB & RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm AvgPwr

20 dBm

Mi[1]
5.2661000 GHz

0.61 dBm

10 dBm

-60 dBm

CF 5.27 GHz

1001 pts

Span 100.0 MHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: A2-7 of 8
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<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Spectrum

[sssh
e
Ref Level 30.00 dém  Offset 27.10 dB & RBW 1 MHz
Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Rm Avgrwr
M1[1] 3.08 dBm

5.621990 GHz
20 dBm

10 dBm

e ——— |

-60 dBm

CF 5.61 GHz 1001 pts Span 120.0 MHz
7 ] GINNNNEED wea
TEL: 886-3-327-0868 Page Number 1 A2-8 of 8

FAX: 886-3-327-0855
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Appendix B. AC Conducted Emission Test Results

Temperature : 20.5~21.7C
Relative Humidity : |41.2~46.4%

Test Engineer : [Louis Chung

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information
Report NO :

Test Mode :

Test Voltage :

Phase :

420107
Mode 1
120Vac/60Hz
Line

Full Spectrum

100

Level in dBuV
n
(]

CISPR22-QP LimitatMain Ports

30+
T .
20+ 'S 4
1 «
10+
0 : ——+—+—+— : ———t : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.152700 26.52 55.85 29.33 | L1 OFF 19.9
0.152700 43.79 65.85 22.06 | L1 OFF 19.9
0.169260 24.58 55.00 3042 | L1 OFF 19.9
0.169260 41.22 65.00 23.78 | L1 OFF 19.9
0.440340 17.91 47.06 29.15 | L1 OFF 19.9
0.440340 24.88 57.06 32.18 | L1 OFF 19.9
0.503250 13.15 46.00 3285 | L1 OFF 19.9
0.503250 15.17 56.00 40.83 | L1 OFF 19.9
0.546000 15.67 46.00 30.33 | L1 OFF 19.9
0.546000 19.58 56.00 36.42 | L1 OFF 19.9
0.632490 16.51 46.00 29.49 | L1 OFF 19.9
0.632490 20.09 56.00 3591 | L1 OFF 19.9




EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

420107
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

100

Level in dBuV
n
(]
’ L

CISPR22-QP LimitatMain Ports

¢
40+
1 o
30+
201 "‘
10+
0 : ——+—+—+— : ———t : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.150000 46.32 66.00 19.68 | N OFF 19.9
0.150000 27.16 56.00 28.84 | N OFF 19.9
0.168900 42.63 65.01 22.38 | N OFF 19.9
0.168900 24.27 55.01 30.74 | N OFF 19.9
0.199500 37.57 63.63 26.06 | N OFF 19.9
0.199500 21.26 53.63 3237 | N OFF 19.9
0.444750 21.20 56.97 35.77 | N OFF 19.9
0.444750 16.64 46.97 30.33 | N OFF 19.9
0.489750 18.45 56.17 37.72 | N OFF 19.9
0.489750 15.04 46.17 31.13 | N OFF 19.9
0.547890 22.00 56.00 34.00 | N OFF 19.9
0.547890 16.66 46.00 29.34 | N OFF 19.9




samonias. FCC RADIO TEST REPORT

Report No. : FR420107E

Appendix C. Radiated Spurious Emission

Temperature : 21.1~23.4°C
Test Engineer : Daniel Lee, Quentin Liu and Bigshow Wang
Relative Humidity : 48~58%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5149.8 60.11 -13.89 74 55.19 32.95 8.32 36.35 | 343 17 P H
5150 48.65 -5.35 54 43.73 32.95 8.32 36.35 | 343 17 A H
* 5180 104.82 - - 99.89 32.92 8.35 36.34 | 343 17 P H
* 5180 97.32 - - 92.39 32.92 8.35 36.34 | 343 17 A H
802.11a
H
CH 36
5147 56.92 -17.08 74 52 32.95 8.32 36.35 | 100 49 P \Y,
5180MHz
5150 45.46 -8.54 54 40.54 32.95 8.32 36.35 | 100 49 A \%
* 5180 102 - - 97.07 32.92 8.35 36.34 | 100 49 P \%
* 5180 93.8 - - 88.87 32.92 8.35 36.34 | 100 49 A \Y,
\%
5083.95 4751 -26.49 74 42.58 33.03 8.26 36.36 | 100 | 314 P H
5148.81 38.46 -15.54 54 33.54 32.95 8.32 36.35 | 100 | 314 A H
* 5220 105.63 - - 100.71 32.88 8.38 36.34 | 100 | 314 P H
* 5220 98.41 - - 93.49 32.88 8.38 36.34 | 100 | 314 A H
5398.9 45.48 -28.52 74 40.53 32.8 8.45 36.3 100 | 314 P H
802.11a
5356.26 36.64 -17.36 54 31.72 32.8 8.43 36.31 | 100 | 314 A H
CH 44
5136.16 46.4 -27.6 74 41.48 32.96 8.31 36.35 | 100 53 P \%
5220MHz
5146.74 37.6 -16.4 54 32.68 32.95 8.32 36.35 | 100 53 A \Y,
* 5220 103.11 - - 98.19 32.88 8.38 36.34 | 100 53 P \%
* 5220 95.71 - - 90.79 32.88 8.38 36.34 | 100 53 A \%
5384.08 45.57 -28.43 74 40.63 32.8 8.44 36.3 100 53 P \Y,
5458.96 36.54 -17.46 54 31.52 32.8 8.51 36.29 | 100 53 A \%
TEL: 886-3-327-0868 Page Number : C1 of C99

FAX: 886-3-327-0855
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5007.5 46.41 -27.59 74 41.41 33.19 8.19 36.38 100 315 P H
5148.25 38 -16 54 33.08 32.95 8.32 36.35 100 315 A H
* 5240 106.65 - - 101.73 | 32.86 8.39 36.33 | 100 | 315 P H
* 5240 98.08 - - 93.16 32.86 8.39 36.33 100 315 A H
5432.64 46.9 -27.1 74 41.9 32.8 8.49 36.29 | 100 | 315 P H
802.Ha 5355.36 36.75 -17.25 54 31.83 32.8 8.43 36.31 100 315 A H
a8 5145.25 47.84 -26.16 74 42.92 32.95 8.32 36.35 100 49 P \%
5240MHz
5142.25 37.49 -16.51 54 32.56 32.96 8.32 36.35 | 100 49 A |V
* 5240 103.94 - - 99.02 32.86 8.39 36.33 | 100 49 P \Y
* 5240 96.33 - - 91.41 32.86 8.39 36.33 | 100 49 AV
5439.36 45.57 -28.43 74 40.57 32.8 8.49 36.29 100 49 P \%
5456.16 36.61 -17.39 54 31.59 32.8 8.51 36.29 | 100 49 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2 of C99

FAX: 886-3-327-0855
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Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10360 43.98 -24.22 68.2 51.9 38.54 12.48 | 58.94 - - P H
15540 46.33 -27.67 74 50.78 38.28 15.82 | 58.55 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 36
10360 43.98 -24.22 68.2 51.9 38.54 12.48 | 58.94 - - P \Y,
5180MHz
15540 46.17 -27.83 74 50.62 38.28 15.82 | 58.55 - - P \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C3 of C99

FAX: 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10440 44.57 -23.63 68.2 52.4 38.58 12.53 | 58.94 - - P H
15660 46.82 -27.18 74 51.45 38.08 15.91 | 58.62 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 44
10440 44.03 -24.17 68.2 51.86 38.58 1253 | 58.94 - - P \Y
5220MHz
15660 4521 | -28.79 74 49.84 38.08 1591 | 58.62 - - P |V
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C4 of C99

FAX: 886-3-327-0855
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10480 44.21 -23.99 68.2 52 38.59 12.55 | 58.93 - - P H
15720 46.26 -27.74 74 50.97 37.98 15.96 | 58.65 - - P
802.11a
CH 48
10480 43.75 -24.45 68.2 51.54 38.59 12.55 | 58.93 - - P
5240MHz
15720 45.86 -28.14 74 50.57 37.98 15.96 | 58.65 - - P

K I KKK IKKKKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C5 of C99

FAX: 886-3-327-0855
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5145.8 61.9 -12.1 74 56.98 32.95 8.32 36.35 | 293 12 P H
5150 49.17 -4.83 54 44.25 32.95 8.32 36.35 293 12 A H
* 5180 103.78 - - 98.85 32.92 8.35 36.34 | 293 12 P H
* 5180 96.61 - - 91.68 32.92 8.35 36.34 | 293 12 A | H
802.11n H
HT20 H
CH 36 5148.8 59.04 |-14.96 74 54.12 32.95 8.32 36.35 | 105 43 P |V
5180MHz 5149.6 46.41 | -7.59 54 4149 | 32.95 832 | 3635 | 105 | 43 AV
* 5180 99.87 - - 94.94 32.92 8.35 36.34 | 105 43 P |V
* 5180 92.57 - - 87.64 32.92 8.35 36.34 | 105 43 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C6 of C99

FAX: 886-3-327-0855
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10480 44.48 | -23.72 68.2 52.27 | 3859 | 1255 | 58.93 - - P | H
15720 46.22 | -27.78 74 50.93 | 37.98 | 15.96 | 58.65 - - P
802.11n
HT20
CH 48 10480 43.73 | -24.47 68.2 51.52 | 3859 | 12.55 | 58.93 - - P
5240MHz 15720 46.39 | -27.61 74 51.1 37.98 | 15.96 | 58.65 - - P

K I KK |IKIKKKKlKklKkKkk|jzjzjxjx|jx|jxT|xT |, xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C7 of C99

FAX: 886-3-327-0855
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Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.4 60.64 |-13.36 74 55.72 32.95 8.32 36.35 | 100 | 274 P H
5149.8 48.68 -5.32 54 43.76 32.95 8.32 36.35 100 274 A H
* 5180 103.01 - - 98.08 32.92 8.35 36.34 | 100 | 274 P H
* 5180 95.98 - - 91.05 32.92 8.35 36.34 | 100 | 274 A | H
802.11ac H
VHT20 H
CH 36 5150 57.01 | -16.99 74 52.09 32.95 8.32 36.35 | 100 48 P |V
5180MHz 5150 45.78 | -8.22 54 40.86 | 32.95 832 | 36.35 | 100 | 48 AV
* 5180 100.92 - - 95.99 32.92 8.35 36.34 | 100 48 P |V
* 5180 93.5 - - 88.57 32.92 8.35 36.34 | 100 48 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C8 of C99

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10480 4542 | -22.78 68.2 53.21 | 3859 | 1255 | 58.93 - - P | H
15720 46.13 | -27.87 74 50.84 | 37.98 | 15.96 | 58.65 - - P
802.11ac
VHT20
CH 48 10480 4405 |-24.15 68.2 51.84 | 3859 | 1255 | 58.93 - - P
5240MHz 15720 46.64 | -27.36 74 51.35 37.98 | 15.96 | 58.65 - - P

K I KK |IKIKKKKlKklKkKkk|jzjzjxjx|jx|jxT|xT |, xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C9 of C99

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.16 63.23 | -10.77 74 58.31 32.95 8.32 36.35 | 100 | 265 P H
5150 51.88 -2.12 54 46.96 32.95 8.32 36.35 100 265 A H
* 5190 99.88 - - 94.95 32.91 8.36 36.34 | 100 | 265 P H
* 5190 92.5 - - 87.57 32.91 8.36 36.34 | 100 | 265 A | H
802.11ac 5388 46.28 | -27.72 74 41.33 328 8.45 3.3 | 100 | 265 | P | H
VHT40 5437.8 37 -17 54 32 32.8 8.49 36.29 | 100 | 265 A | H
CH 38 5141.46 63.49 | -10.51 74 58.57 32.96 8.31 36.35 | 100 49 P |V
5190MHz 5150 48.93 | -5.07 54 4401 | 32.95 832 | 3635 | 100 | 49 AV
* 5190 97.48 - - 92.55 3291 8.36 36.34 | 100 49 P |V
* 5190 89.81 - - 84.88 3291 8.36 36.34 | 100 49 AV
5403 46.08 | -27.92 74 41.13 32.8 8.45 36.3 100 49 P |V
5447.7 36.96 |-17.04 54 31.95 32.8 8.5 36.29 | 100 49 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C10 of C99

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10460 4476 |-23.44| 68.2 52,57 | 3858 | 1254 | 58.93 - - P | H
15690 4573 | -28.27 74 50.39 | 38.03 | 15.94 | 58.63 - - P
802.11ac
VHT40
CH 46 10460 44,64 | -23.56 68.2 52.45 | 3858 | 12.54 | 58.93 - - P
5230MHz 15690 44.84 | -29.16 74 49.5 38.03 | 15.94 | 58.63 - - P

K I KK |IKIKKKKlKklKkKkk|jzjzjxjx|jx|jxT|xT |, xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C11 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5148.98 62.77 -11.23 74 57.85 32.95 8.32 36.35 314 14 P H
5149.76 51.89 -2.11 54 46.97 32.95 8.32 36.35 314 14 A H
* 5210 97.26 - - 92.34 32.89 8.37 36.34 | 314 14 P H
* 5210 89.98 - - 85.06 32.89 8.37 36.34 | 314 14 A | H
802.11ac 5352.3 4955 | -24.45 74 44.63 328 843 | 3631 | 314 | 14 P | H
VHT80 5350.2 39.66 -14.34 54 34.74 32.8 8.43 36.31 314 14 A H
CH 42 5139.36 57.5 -16.5 74 52.58 32.96 8.31 36.35 | 100 46 P |V
5210MHz 5149.24 46.42 -7.58 54 41.5 32.95 832 | 3635 | 100 | 46 AV
* 5210 93.42 - - 88.5 32.89 8.37 36.34 | 100 46 P |V
* 5210 86.01 - - 81.09 32.89 8.37 36.34 | 100 46 AV
5416.5 46.29 -27.71 74 41.32 32.8 8.47 36.3 100 46 P \%
5351.1 38.01 | -15.99 54 33.09 32.8 8.43 36.31 | 100 46 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C12 of C99

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10420 44.04 |-24.16 68.2 51.89 | 3857 | 12.52 | 58.94 - - P | H
15630 46.14 | -27.86 74 50.72 | 38.13 | 15.89 | 58.6 - - P
802.11ac
VHT80
CH 42 10420 43.84 |-24.36 68.2 51.69 | 3857 | 12.52 | 58.94 - - P
5210MHz 15630 4543 | -2857 74 50.01 38.13 | 15.89 | 58.6 - - P

K I KK |IKIKKKKlKklKkKkk|jzjzjxjx|jx|jxT|xT |, xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C13 of C99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5149.6 60.06 -13.94 74 55.14 32.95 8.32 36.35 100 312 P H
5150 49.85 -4.15 54 44.93 32.95 8.32 36.35 100 312 A H
* 5180 104.44 - - 99.51 32.92 8.35 36.34 100 312 P H
* 5180 96.5 - - 91.57 32.92 8.35 36.34 100 312 A H
802.11ax H
HE20 Full H
CH 36 5149.6 57 -17 74 52.08 32.95 8.32 36.35 100 45 P \%
5180MHz 5150 46.54 | -7.46 54 4162 | 32.95 832 | 3635 | 100 | 45 AV
* 5180 100.84 - - 95.91 32.92 8.35 36.34 100 45 P \%
* 5180 93.05 - - 88.12 32.92 8.35 36.34 100 45 A \%
\%
\%
5148.58 49.13 -24.87 74 4421 32.95 8.32 36.35 100 314 P H
5149.73 39.2 -14.8 54 34.28 32.95 8.32 36.35 100 314 A H
* 5220 104.9 - - 99.98 32.88 8.38 36.34 100 314 P H
* 5220 97.13 - - 92.21 32.88 8.38 36.34 100 314 A H
802.11ax 5362.76 46.72 -27.28 74 41.79 32.8 8.44 36.31 100 314 P H
HEZ20 Full 5459.22 36.27 -17.73 54 31.24 32.8 8.52 36.29 100 314 A H
CH 44 5060.03 46.92 -27.08 74 41.97 33.08 8.24 36.37 100 53 P \%
5220MHz 5149.96 3821 |-15.79 54 3329 | 3295 832 | 3635 | 100 | 53 AV
* 5220 105.64 - - 100.72 32.88 8.38 36.34 100 53 P \%
* 5220 95.1 - - 90.18 32.88 8.38 36.34 100 53 A \%
5413.72 45.74 -28.26 74 40.77 32.8 8.47 36.3 100 53 P \%
5458.7 36.15 -17.85 54 31.13 32.8 8.51 36.29 100 53 A \%
TEL: 886-3-327-0868 Page Number : C14 of C99

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR420107E

5056.25 46.99 | -27.01 74 42.04 33.09 8.23 36.37 | 100 | 315 P H
5149.75 37.76 -16.24 54 32.84 32.95 8.32 36.35 100 315 A H
* 5240 105.69 - - 100.77 | 32.86 8.39 36.33 | 100 | 315 P H
* 5240 96.87 - - 91.95 32.86 8.39 36.33 100 315 A H
802.11ax 5367.84 4578 | -28.22 74 40.85 32.8 8.44 36.31 | 100 | 315 P H
HE20 Full 5353.68 36.45 -17.55 54 31.53 32.8 8.43 36.31 100 315 A H
CH 48 5075.75 46.71 -27.29 74 41.77 33.05 8.25 36.36 100 51 P \%
5240MHz 5149.5 37.46 | -16.54 54 3254 | 3295 | 832 | 3635 | 100 | 51 | A | V
* 5240 103.11 - - 98.19 32.86 8.39 36.33 | 100 51 P |V
* 5240 95.23 - - 90.31 32.86 8.39 36.33 | 100 51 AV
5402.4 46.41 -27.59 74 41.46 32.8 8.45 36.3 100 51 P \%
5350.32 36.33 | -17.67 54 31.41 32.8 8.43 36.31 | 100 51 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 44.28 -23.92 68.2 52.2 38.54 12.48 58.94 - - P H
15540 46.23 -27.77 74 50.68 38.28 15.82 58.55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 45.29 -22.91 68.2 53.21 38.54 12.48 58.94 - - P \%
5180MHz 15540 4529 |-28.71 74 49.74 | 3828 | 15.82 | 58.55 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C16 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10440 43.97 -24.23 68.2 51.8 38.58 12.53 58.94 - - P H
15660 4729 | -26.71 74 51.92 38.08 1591 | 58.62 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 44 10440 44.39 -23.81 68.2 52.22 38.58 12.53 58.94 - - P \%
5220MHz 15660 4528 | -28.72 74 4991 | 38.08 | 1591 | 58.62 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C17 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10480 44.72 -23.48 68.2 5251 38.59 12.55 58.93 - - P H
15720 46.19 -27.81 74 50.9 37.98 15.96 58.65 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 48 10480 45.21 -22.99 68.2 53 38.59 1255 | 58.93 - - P \Y
5240MHz 15720 45.6 -28.4 74 50.31 | 37.98 | 15.96 | 58.65 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C18 of C99




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5138 68.55 -5.45 74 63.63 32.96 8.31 36.35 | 100 | 294 P H
5137 51.31 -2.69 54 46.39 32.96 8.31 36.35 | 100 | 294 A H
* 5180 108.66 - - 103.73 32.92 8.35 36.34 | 100 | 294 P H
* 5180 101.81 - - 96.88 32.92 8.35 36.34 | 100 | 294 A H
802.11ax
H
HE20
H
Partial 26/0
CH 36 5138.2 62.93 -11.07 74 58.01 32.96 8.31 36.35 | 100 19 P \Y,
H
5137.8 48.58 -5.42 54 43.66 32.96 8.31 36.35 | 100 19 A |V
5180MHz
* 5180 107.46 - - 102.53 32.92 8.35 36.34 | 100 19 P \Y,
* 5180 100.21 - - 95.28 32.92 8.35 36.34 | 100 19 A |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C19 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10355 44.03 -24.17 68.2 51.96 38.54 12.47 | 58.94 - - P H
15514 55.2 -18.8 74 59.61 38.33 15.8 58.54 | 315 221 P H
15514 43.16 -10.84 54 47.57 38.33 15.8 58.54 | 315 221 A H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
10355 43.61 -24.59 68.2 51.54 38.54 12.47 | 58.94 - - P V
CH 36
15514 52 -22 74 56.41 38.33 15.8 58.54 | 100 144 \Y
5180MHz
15514 41.56 -12.44 54 45.97 38.33 15.8 58.54 | 100 144 A \Y,
\Y,
\Y
\Y,
\Y
\Y,
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C20 of C99




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5146.4 61.52 -12.48 74 56.6 32.95 8.32 36.35 332 0 P H
5143.4 48.89 -5.11 54 43.96 32.96 8.32 36.35 332 0 A H
* 5176 107.04 - - 102.11 32.92 8.35 36.34 332 0 P H
802.11ax | * 5180 100.14 - - 9521 | 3292 | 835 | 3634 | 332 | O A | H
HE20 H
Partial H
52/37 5143.2 58.76 -15.24 74 53.83 32.96 8.32 36.35 295 33 P \%
CH 36 5142.2 41.74 | -12.26 54 36.81 | 32.96 832 | 3635 | 295 | 33 AV
5180MHz | « 5180 101.96 - - 97.03 | 3292 | 835 | 3634 | 295 | 33 | P | V
* 5180 94.59 - - 89.66 32.92 8.35 36.34 295 33 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C21 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5146.6 65.22 -8.78 74 60.3 32.95 8.32 36.35 392 360 P H
5144.6 51.39 -2.61 54 46.46 32.96 8.32 36.35 392 360 A H
* 5180 106.6 - - 101.67 32.92 8.35 36.34 392 360 P H
802.11ax | * 5180 98.48 - - 9355 | 3292 | 835 | 3634 | 392 | 360 | A | H
HE20 H
Partial H
106/53 5146.4 60.82 -13.18 74 55.9 32.95 8.32 36.35 230 15 P \%
CH 36 5149.6 47.66 | -6.34 54 42,74 | 32.95 832 | 3635 | 230 | 15 AV
5180MHz | « 5180 101.1 - - 96.17 | 3292 | 835 | 3634 | 230 | 15 | P | V
* 5180 94.06 - - 89.13 32.92 8.35 36.34 230 15 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C22 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5149.6 62.42 -11.58 74 57.5 32.95 8.32 36.35 347 19 P H
5149.82 51.48 -2.52 54 46.56 32.95 8.32 36.35 347 19 A H
* 5190 101.51 - - 96.58 3291 8.36 36.34 347 19 P H
* 5190 92.56 - - 87.63 3291 8.36 36.34 347 19 A H
802.11ax 5412.9 46.61 -27.39 74 41.65 32.8 8.46 36.3 347 19 P H
HE40 Full 5455.8 37.09 -16.91 54 32.07 32.8 8.51 36.29 347 19 A H
CH 38 5149.82 58.47 -15.53 74 53.55 32.95 8.32 36.35 125 43 P \%
5190MHz 5149.6 46.55 | -7.45 54 41.63 | 32.95 832 | 3635 | 125 | 43 AV
* 5190 97.52 - - 92.59 3291 8.36 36.34 125 43 P \%
* 5190 88.77 - - 83.84 3291 8.36 36.34 125 43 A \%
5414.7 46.18 -27.82 74 41.21 32.8 8.47 36.3 125 43 P \%
5458.5 37.04 -16.96 54 32.02 32.8 8.51 36.29 125 43 A \%
5144.04 55.91 -18.09 74 50.98 32.96 8.32 36.35 329 14 P H
5150 43.96 -10.04 54 39.04 32.95 8.32 36.35 329 14 A H
* 5230 102.17 - - 97.25 32.87 8.38 36.33 329 14 P H
* 5230 94.12 - - 89.2 32.87 8.38 36.33 329 14 A H
802.11ax 5354.96 47.66 -26.34 74 42.74 32.8 8.43 36.31 329 14 P H
HE40 Full 5351.32 38.78 -15.22 54 33.86 32.8 8.43 36.31 329 14 A H
CH 46 5143.26 50.17 -23.83 74 45.24 32.96 8.32 36.35 100 50 P \%
5230MHz 5150 40.84 | -13.16 54 3592 | 32.95 832 | 36.35 | 100 | 50 AV
* 5230 100.05 - - 95.13 32.87 8.38 36.33 100 50 P \%
* 5230 90.8 - - 85.88 32.87 8.38 36.33 100 50 A \%
5441.8 47.47 -26.53 74 42.46 32.8 8.5 36.29 100 50 P \%
5353.14 37.68 -16.32 54 32.76 32.8 8.43 36.31 100 50 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C23 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 44.47 -23.73 68.2 52.38 38.55 12.48 58.94 - - P H
15570 44.98 -29.02 74 49.48 38.23 15.84 58.57 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 38 10380 4468 |-23.52 68.2 52.59 38.55 12.48 | 58.94 - - P |V
5190MHz 15570 44,65 |-29.35 74 49.15 | 38.23 | 15.84 | 58.57 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C24 of C99
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10460 44.22 -23.98 68.2 52.03 38.58 12.54 58.93 - - P H
15690 45.86 -28.14 74 50.52 38.03 15.94 | 58.63 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 46 10460 44.41 -23.79 68.2 52.22 38.58 12.54 58.93 - - P \%
5230MHz 15690 45.7 -28.3 74 50.36 | 38.03 | 15.94 | 58.63 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.5 62.57 -11.43 74 57.65 32.95 8.32 36.35 329 14 P H
5150 49.88 -4.12 54 44.96 32.95 8.32 36.35 329 14 A H
* 5210 98.13 - - 93.21 32.89 8.37 36.34 | 329 14 P H
* 5210 89.39 - - 84.47 32.89 8.37 36.34 | 329 14 A | H
802.11ax 53514 48.28 -25.72 74 43.36 32.8 8.43 36.31 329 14 P H
HES80 Full 5350.2 39.29 |-14.71 54 34.37 32.8 8.43 36.31 | 329 14 A | H
CH 42 5150 56.97 -17.03 74 52.05 32.95 8.32 36.35 | 109 46 P |V
5210MHz 5148.98 46.02 -7.98 54 41.1 32.95 832 | 3635 | 109 | 46 AV
* 5210 95.26 - - 90.34 32.89 8.37 36.34 | 109 46 P |V
* 5210 85.83 - - 80.91 32.89 8.37 36.34 | 109 46 AV
5359.8 47.27 -26.73 74 42.35 32.8 8.43 36.31 | 109 46 P |V
5350 37.87 -16.13 54 32.95 32.8 8.43 36.31 | 109 46 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C26 of C99
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10420 43.68 -24.52 68.2 51.53 38.57 12.52 58.94 - - P H
15630 45.78 -28.22 74 50.36 38.13 15.89 58.6 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 42 10420 44.3 -23.9 68.2 52.15 38.57 12.52 58.94 - - P \%
5210MHz 15630 45.78 | -28.22 74 50.36 | 38.13 | 15.89 | 58.6 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5009.52 46.32 -27.68 74 41.33 33.18 8.19 36.38 100 317 P H

5126.84 37.58 -16.42 54 32.66 32.97 8.3 36.35 | 100 | 317 A H

* 5260 104.78 - - 99.88 32.84 8.39 36.33 | 100 | 317 P H

* 5260 97.34 - - 92.44 32.84 8.39 36.33 | 100 | 317 A H

5389.16 46.8 -27.2 74 41.85 32.8 8.45 36.3 100 | 317 P H

802 11a 5350.66 37.41 -16.59 54 32.49 32.8 8.43 36.31 | 100 | 317 A H

oz 5005.6 46.54 -27.46 74 41.54 33.19 8.19 36.38 100 50 P \%
5260MHz

5106.68 37.43 -16.57 54 32.52 32.99 8.28 36.36 | 100 50 A |V

* 5260 103.01 - - 98.11 32.84 8.39 36.33 | 100 50 P Y,

* 5260 96.06 - - 91.16 32.84 8.39 36.33 | 100 50 AV

5394.44 46.35 -27.65 74 41.4 32.8 8.45 36.3 100 50 P \%

5356.82 37.17 -16.83 54 32.25 32.8 8.43 36.31 100 50 A \%

5102.72 46.5 -27.5 74 41.58 33 8.28 36.36 | 100 | 305 P H

5065.92 37.31 -16.69 54 32.37 33.07 8.24 36.37 100 305 A H

* 5300 104.37 - - 99.48 32.8 8.41 36.32 | 100 | 305 P H

* 5300 96.75 - - 91.86 32.8 8.41 36.32 | 100 | 305 A H

5350.92 50.72 -23.28 74 45.8 32.8 8.43 36.31 100 305 P H

802 11a 5350.38 40.76 -13.24 54 35.84 32.8 8.43 36.31 | 100 | 305 A H

CHeo 5098.56 46.01 -27.99 74 41.1 33 8.27 36.36 100 57 P \%
5300MHz

5073.28 37.39 -16.61 54 32.46 33.05 8.25 36.37 | 100 57 A |V

* 5300 103.55 - - 98.66 32.8 8.41 36.32 100 57 P \%

* 5300 95.08 - - 90.19 32.8 8.41 36.32 100 57 A \%

5351.82 51.38 -22.62 74 46.46 32.8 8.43 36.31 100 57 P \%

5350.02 39.68 -14.32 54 34.76 32.8 8.43 36.31 100 57 A \%

TEL: 886-3-327-0868 Page Number : C28 of C99
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samonias. FCC RADIO TEST REPORT Report No. : FR420107E

* 5320 104.06 - - 99.16 32.8 8.42 36.32 | 323 18 P H
* 5320 96.55 - - 91.65 32.8 8.42 36.32 | 323 18 A H
5350.88 62.98 -11.02 74 58.06 32.8 8.43 36.31 | 323 18 P H
5350.24 47.16 -6.84 54 42.24 32.8 8.43 36.31 | 323 18 A H
H
802.11a
H
CH 64
* 5320 100.59 - - 95.69 32.8 8.42 36.32 | 100 50 P \%
5320MHz
* 5320 93.39 - - 88.49 32.8 8.42 36.32 | 100 50 A \%
5350.72 58.08 -15.92 74 53.16 32.8 8.43 36.31 | 100 50 P \Y,
5350.08 43.64 -10.36 54 38.72 32.8 8.43 36.31 | 100 50 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C29 of C99
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10520 44.43 -23.77 68.2 52.15 38.61 12.59 | 58.92 - - P H
15780 53.88 |-20.12 74 58.67 37.87 16.02 | 58.68 | 100 | 233 P | H
15780 42.79 -11.21 54 47.58 37.87 16.02 | 58.68 100 233 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 52
10520 43.95 -24.25 68.2 51.67 38.61 12.59 | 58.92 - - P \Y,
5260MHz
15780 45.3 -28.7 74 50.09 37.87 16.02 | 58.68 - - P \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C30 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10600 43.41 -30.59 74 51.01 38.64 12.64 | 58.88 - - P H
15900 55.79 -18.21 74 60.76 37.67 16.11 58.75 100 232 P H
15900 45.13 -8.87 54 50.1 37.67 16.11 58.75 100 232 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 60
10600 43.38 |-30.62 74 50.98 38.64 12.64 | 58.88 - - P |V
5300MHz
15900 50.58 -23.42 74 55.55 37.67 16.11 58.75 | 393 152 \%
15900 41.16 -12.84 54 46.13 37.67 16.11 58.75 393 152 A \Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C31 of C99
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10640 43.48 -30.52 74 51.02 38.66 12.66 | 58.86 - - P H
15960 53.66 -20.34 74 58.71 37.57 16.16 | 58.78 100 239 P H
15960 44.39 -9.61 54 49.44 37.57 16.16 | 58.78 100 239 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 64
10640 43.9 -30.1 74 51.44 38.66 12.66 | 58.86 - - P \Y,
5320MHz
15960 49.18 -24.82 74 54.23 37.57 16.16 | 58.78 | 400 154 \%
15960 40.42 -13.58 54 45.47 37.57 16.16 | 58.78 | 400 154 A V
V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C32 of C99
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5320 102.87 - - 97.97 32.8 8.42 36.32 | 100 | 315 P H
* 5320 95.29 - - 90.39 32.8 8.42 36.32 100 315 A H
5354.88 59.99 |-14.01 74 55.07 32.8 8.43 36.31 | 100 | 315 P H
5350.72 47.67 -6.33 54 42.75 32.8 8.43 36.31 | 100 | 315 A | H
802.11n H
HT20 H
CH 64 * 5320 100.2 - - 95.3 32.8 8.42 36.32 100 47 P \%
5320MHz | 5320 924 - - 87.5 32.8 842 | 3632 | 100 | 47 AV
5354.4 58.06 |-15.94 74 53.14 32.8 8.43 36.31 | 100 47 P |V
5351.04 44.53 -9.47 54 39.61 32.8 8.43 36.31 100 47 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C33 of C99
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FCC RADIO TEST REPORT

Report No. : FR420107E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10520 43.27 -24.93 68.2 50.99 38.61 12.59 58.92 - - P H
15780 52.26 -21.74 74 57.05 37.87 16.02 58.68 100 234 P H
15780 42.9 -11.1 54 47.69 37.87 16.02 58.68 100 234 A H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 52 10520 4335 |-24.85 68.2 51.07 38.61 12,59 | 58.92 - - P |V
5260MHz 15780 4581 |-28.19 74 50.6 37.87 | 16.02 | 58.68 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5320 102.78 - - 97.88 32.8 8.42 36.32 | 100 | 312 P H
* 5320 95.62 - - 90.72 32.8 8.42 36.32 100 312 A H
5350.56 60.75 |-13.25 74 55.83 32.8 8.43 36.31 | 100 | 312 P H
5350.08 47.47 -6.53 54 42.55 32.8 8.43 36.31 | 100 | 312 A | H
802.11ac H
VHT20 H
CH 64 * 5320 100.03 - - 95.13 32.8 8.42 36.32 | 100 47 P |V
5320MHz * 5320 92.82 - - 87.92 32.8 8.42 36.32 | 100 47 A |V
5357.44 57.97 -16.03 74 53.05 32.8 8.43 36.31 100 47 P \%
5350.08 44.76 -9.24 54 39.84 32.8 8.43 36.31 | 100 47 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C35 of C99
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FCC RADIO TEST REPORT

Report No. : FR420107E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10520 45.02 -23.18 68.2 52.74 38.61 12.59 58.92 - - P H
15780 54.7 -19.3 74 59.49 37.87 16.02 | 58.68 | 100 | 232 P H
15780 42.52 -11.48 54 47.31 37.87 16.02 58.68 100 232 A H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 52 10520 44.93 -23.27 68.2 52.65 38.61 12.59 58.92 - - P \%
5260MHz 15780 52.05 |-21.95 74 56.84 | 37.87 | 16.02 | 58.68 | 354 | 149 \Y
15780 40.31 -13.69 54 45.1 37.87 16.02 58.68 354 149 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C36 of C99
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FCC RADIO TEST REPORT

Report No. : FR420107E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5031.28 47.07 -26.93 74 42.09 33.14 8.21 36.37 | 100 | 313 P H
5021.42 37.96 -16.04 54 32.98 33.16 8.2 36.38 100 313 A H
* 5310 98.31 - - 93.42 32.8 8.41 36.32 | 100 | 313 P H
* 5310 91.02 - - 86.13 32.8 8.41 36.32 | 100 | 313 A | H
802.11ac 5350.08 59.22 -14.78 74 54.3 32.8 8.43 36.31 | 100 | 313 P H
VHT40 5350.56 50.68 -3.32 54 45.76 32.8 8.43 36.31 | 100 | 313 A | H
CH 62 5065.62 47.53 -26.47 74 42.59 33.07 8.24 36.37 100 45 P \%
5310MHz 5128.18 37.77 | -16.23 54 32.85 | 3297 8.3 36.35 | 100 | 45 AV
* 5310 95.06 - - 90.17 32.8 8.41 36.32 | 100 45 P |V
* 5310 87.73 - - 82.84 32.8 8.41 36.32 100 45 A \%
5351.28 57.29 -16.71 74 52.37 32.8 8.43 36.31 100 45 P \%
5350.08 46.9 7.1 54 41.98 32.8 8.43 36.31 | 100 45 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C37 of C99
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FCC RADIO TEST REPORT

Report No. : FR420107E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10540 44.06 -24.14 68.2 51.75 38.62 12.6 58.91 - - P H
15810 53.85 |-20.15 74 58.69 37.82 16.04 58.7 100 | 233 P H
15810 42.58 -11.42 54 47.42 37.82 16.04 58.7 100 233 A H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH54 10540 43.55 -24.65 68.2 51.24 38.62 12.6 58.91 - - P \%
5270MHz 15810 51.05 | -22.95 74 55.89 | 37.82 | 16.04 | 587 | 100 | 322 \Y
15810 40.62 -13.38 54 45.46 37.82 16.04 58.7 100 322 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C38 of C99
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FCC RADIO TEST REPORT

Report No. : FR420107E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5006.46 47.86 | -26.14 74 42.86 33.19 8.19 36.38 | 307 16 P H
5147.9 38.44 -15.56 54 33.52 32.95 8.32 36.35 307 16 A H
* 5290 95.59 - - 90.69 32.81 8.41 36.32 | 307 16 P H
* 5290 88.39 - - 83.49 32.81 8.41 36.32 | 307 16 A | H
802.11ac 5350 62.08 -11.92 74 57.16 32.8 8.43 36.31 | 307 16 P H
VHT80 5351.1 50.92 -3.08 54 46 32.8 8.43 36.31 | 307 16 A | H
CH 58 5010.88 47.41 -26.59 74 42.42 33.18 8.19 36.38 100 43 P \%
5290MHz 5148.24 38.03 |-15.97 54 33.11 32.95 832 | 3635 | 100 | 43 AV
* 5290 91.3 - - 86.4 32.81 8.41 36.32 100 43 P \%
* 5290 84.1 - - 79.2 32.81 8.41 36.32 100 43 A \%
5350.44 58.04 |-15.96 74 53.12 32.8 8.43 36.31 | 100 43 P |V
5350.22 46.88 -7.12 54 41.96 32.8 8.43 36.31 100 43 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C39 of C99
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10580 4366 |-2454| 68.2 51.3 38.63 | 12.62 | 58.89 - - P | H
15870 4534 | -28.66 74 50.26 | 37.72 | 16.09 | 58.73 - - P
802.11ac
VHT80
CH 58 10580 44.9 -23.3 68.2 52,54 | 38.63 | 12.62 | 58.89 - - P
5290MHz 15870 4501 |-28.99 74 49.93 37.72 | 16.09 | 58.73 - - P

K I KK |IKIKKKKlKklKkKkk|jzjzjxjx|jx|jxT|xT |, xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C40 of C99
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Report No. : FR420107E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5085.4 46.64 -27.36 74 41.71 33.03 8.26 36.36 100 316 P H
5147.56 37.54 -16.46 54 32.62 32.95 8.32 36.35 100 316 A H
* 5260 104.41 - - 99.51 32.84 8.39 36.33 100 316 P H
* 5260 96.95 - - 92.05 32.84 8.39 36.33 100 316 A H
802.11ax 5357.94 46.48 -27.52 74 41.56 32.8 8.43 36.31 100 316 P H
HE20 Full 5350 37.49 -16.51 54 32.57 32.8 8.43 36.31 100 316 A H
CH 52 5083.72 46.8 -27.2 74 41.87 33.03 8.26 36.36 100 52 P \%
5260MHz 5137.76 37.2 -16.8 54 3228 | 32.96 831 | 3635 | 100 | 52 AV
* 5260 103.33 - - 98.43 32.84 8.39 36.33 100 52 P \%
* 5260 95.77 - - 90.87 32.84 8.39 36.33 100 52 A \%
5415.48 46.52 -27.48 74 41.55 32.8 8.47 36.3 100 52 P \%
5350.17 37.23 -16.77 54 32.31 32.8 8.43 36.31 100 52 A \%
5021.12 46.15 -27.85 74 41.17 33.16 8.2 36.38 100 317 P H
5069.76 37.04 -16.96 54 32.1 33.06 8.25 36.37 100 317 A H
* 5300 105.4 - - 100.51 32.8 8.41 36.32 100 317 P H
* 5300 96.21 - - 91.32 32.8 8.41 36.32 100 317 A H
802.11ax 5350.02 54.7 -19.3 74 49.78 32.8 843 | 3631 | 100 | 317 | P | H
HEZ20 Full 5350.02 42.56 -11.44 54 37.64 32.8 8.43 36.31 100 317 A H
CH 60 5014.4 46.59 -27.41 74 41.61 33.17 8.19 36.38 100 50 P \%
5300MHz 5058.88 37.01 | -16.99 54 32.06 | 33.08 8.24 | 36.37 | 100 | 50 AV
* 5300 102.3 - - 97.41 32.8 8.41 36.32 100 50 P \%
* 5300 94.88 - - 89.99 32.8 8.41 36.32 100 50 A \%
5361.72 55.78 -18.22 74 50.86 32.8 8.43 36.31 100 50 P \%
5350.02 41.58 -12.42 54 36.66 32.8 8.43 36.31 100 50 A \%
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* 5320 103.62 - - 98.72 32.8 8.42 36.32 | 324 15 P H
* 5320 95.76 - - 90.86 32.8 8.42 36.32 324 15 A H
5350.08 61.59 |-12.41 74 56.67 32.8 8.43 36.31 | 324 15 P H
5350.08 49.31 -4.69 54 44.39 32.8 8.43 36.31 324 15 A H
802.11ax H
HE20 Full H
CH 64 * 5320 101.16 - - 96.26 32.8 8.42 36.32 100 45 P \%
5320MHz |« 5320 92.24 - - 87.34 32.8 842 | 3632 | 100 | 45 | A |V
5357.76 57.02 -16.98 74 52.1 32.8 8.43 36.31 100 45 P \%
5350.08 45.19 -8.81 54 40.27 32.8 8.43 36.31 | 100 45 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10520 45.1 -23.1 68.2 52.82 38.61 12.59 58.92 - - P H
15780 53.74 | -20.26 74 58.53 37.87 16.02 | 58.68 | 100 | 232 P H
15780 42.84 -11.16 54 47.63 37.87 16.02 58.68 100 232 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 52 10520 43.73 -24.47 68.2 51.45 38.61 12.59 58.92 - - P \%
5260MHz 15780 4553 | -28.47 74 50.32 | 37.87 | 16.02 | 58.68 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10600 44.31 -29.69 74 51.91 38.64 12.64 58.88 - - P H
15900 54.35 -19.65 74 59.32 37.67 16.11 58.75 100 232 P H
15900 45.26 -8.74 54 50.23 37.67 16.11 58.75 100 232 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 60 10600 44.4 -29.6 74 52 38.64 12.64 58.88 - - P \%
5300MHz 15900 51.01 | -22.99 74 55.98 | 37.67 | 16.11 | 58.75 | 100 | 320 v
15900 41.82 -12.18 54 46.79 37.67 16.11 58.75 100 320 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10640 44.63 -29.37 74 52.17 38.66 12.66 58.86 - - P H
15960 53.77 -20.23 74 58.82 37.57 16.16 | 58.78 | 100 | 235 P H
15960 45.25 -8.75 54 50.3 37.57 16.16 58.78 100 235 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 64 10640 43.87 -30.13 74 51.41 38.66 12.66 | 58.86 - - P \Y
5320MHz 15960 50.1 -23.9 74 55.15 | 37.57 | 16.16 | 58.78 | 100 | 319 v
15960 41.28 -12.72 54 46.33 37.57 16.16 58.78 100 319 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C45 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5320 108.19 - - 103.29 32.8 8.42 36.32 | 398 | 360 P H
* 5320 10151 - - 96.61 32.8 8.42 36.32 | 398 | 360 A H
5361.6 62.23 -11.77 74 57.31 32.8 8.43 36.31 | 398 | 360 P H
5360.8 51.69 -2.31 54 46.77 32.8 8.43 36.31 | 398 | 360 A H
802.11ax
H
HE20
H
Partial 26/8
* 5320 103.13 - - 98.23 32.8 8.42 36.32 | 199 35 P \Y,
CH 64
* 5320 96.64 - - 91.74 32.8 8.42 36.32 | 199 35 A |V
5320MHz
5363.36 55.08 -18.92 74 50.15 32.8 8.44 36.31 | 199 35 P \Y,
5362.4 43.03 -10.97 54 38.11 32.8 8.43 36.31 | 199 35 A |V
\Y
\Y,
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C46 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 45.59 -22.61 68.2 53.31 38.61 12.59 | 58.92 - - P H
15756 57.4 -16.6 74 62.16 37.91 16 58.67 | 400 247 P H
15756 48.41 -5.59 54 53.17 37.91 16 58.67 | 400 247 A H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
10520 44.99 -23.21 68.2 52.71 38.61 12.59 | 58.92 - - P V
CH 52
15756 54.83 -19.17 74 59.59 37.91 16 58.67 100 237 \%
5260MHz
15756 45.41 -8.59 54 50.17 37.91 16 58.67 100 237 A V
V
\%
V
\%
V
\%
\%
\Y,
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10641 44.59 -29.41 74 52.13 38.66 12.66 | 58.86 - - P H
15987 58.51 -15.49 74 63.59 37.52 16.19 | 58.79 | 280 216 P
15987 46.71 -7.29 54 51.79 37.52 16.19 | 58.79 | 280 216 A
802.11ax
HE20
Partial 26/8
10641 44.34 -29.66 74 51.88 38.66 12.66 | 58.86 - - P
CH 64
15987 55.95 -18.05 74 61.03 37.52 16.19 | 58.79 | 100 116
5320MHz
15987 44 -10 54 49.08 37.52 16.19 | 58.79 | 100 116 A

K I KKK IKKKKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5320 107.87 - - 102.97 32.8 8.42 36.32 | 343 | 360 P H
* 5320 100.85 - - 95.95 32.8 8.42 36.32 343 360 A H
5361.44 70.86 -3.14 74 65.94 32.8 8.43 36.31 | 343 | 360 P H
802.11ax 5357.28 51.94 -2.06 54 47.02 32.8 8.43 36.31 | 343 | 360 A | H
HE20 H
Partial H
52/40 * 5320 104.01 - - 99.11 32.8 8.42 36.32 100 16 P \%
CH 64 * 5320 96.96 - - 92.06 32.8 8.42 36.32 | 100 16 A |V
5320MHz 5362.08 62.63 | -11.37 74 57.71 | 3238 843 | 3631 | 100 | 16 | P | V
5354.56 51.76 -2.24 54 46.84 32.8 8.43 36.31 100 16 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 5320 106.47 - - 101.57 32.8 8.42 36.32 363 0 P H
* 5320 98.35 - - 93.45 32.8 8.42 36.32 363 0 A H
5353.44 61.21 -12.79 74 56.29 32.8 8.43 36.31 363 0 P H
802.11ax 5350.56 49.75 | -4.25 54 4483 | 32.8 843 | 3631 | 363 | 0 A | H
HE20 H
Partial H
106/54 * 5320 102.92 - - 98.02 32.8 8.42 36.32 333 19 P \%
CHe64 * 5320 95.03 - - 90.13 32.8 8.42 36.32 333 19 A \%
5320MHz 5351.2 65.94 | -8.06 74 61.02 | 328 843 | 3631 | 333 | 19 | P | V
5352 47.35 -6.65 54 42.43 32.8 8.43 36.31 333 19 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5137.28 48.12 -25.88 74 43.2 32.96 8.31 36.35 100 307 P H
5149.12 39.24 -14.76 54 34.32 32.95 8.32 36.35 100 307 A H
* 5270 102.56 - - 97.66 32.83 8.4 36.33 100 307 P H
* 5270 93.81 - - 88.91 32.83 8.4 36.33 100 307 A H
802.11ax 5352 55.6 -18.4 74 50.68 32.8 8.43 36.31 100 307 P H
HE40 Full 5350.32 45.05 -8.95 54 40.13 32.8 8.43 36.31 100 307 A H
CH54 5137.6 47.61 -26.39 74 42.69 32.96 8.31 36.35 100 50 P \%
5270MHz 5145.92 38.7 -15.3 54 33.78 | 32.95 832 | 36.35 | 100 | 50 AV
* 5270 100.49 - - 95.59 32.83 8.4 36.33 100 50 P \%
* 5270 92.37 - - 87.47 32.83 8.4 36.33 100 50 A \%
5358.48 54.48 -19.52 74 49.56 32.8 8.43 36.31 100 50 P \%
5350.56 43.4 -10.6 54 38.48 32.8 8.43 36.31 100 50 A \%
5001.36 48.26 -25.74 74 43.26 33.2 8.18 36.38 100 315 P H
5130.56 38.1 -15.9 54 33.18 32.97 8.3 36.35 100 315 A H
* 5310 99.34 - - 94.45 32.8 8.41 36.32 100 315 P H
* 5310 90.37 - - 85.48 32.8 8.41 36.32 100 315 A H
802.11ax 5351.04 61.45 -12.55 74 56.53 32.8 8.43 36.31 100 315 P H
HE40 Full 5350.08 49.55 -4.45 54 44.63 32.8 8.43 36.31 100 315 A H
CH 62 5023.46 48.58 -25.42 74 43.61 33.15 8.2 36.38 100 47 P \%
5310MHz 5095.88 37.89 |-16.11 54 3297 | 33.01 8.27 | 36.36 | 100 | 47 AV
* 5310 96.6 - - 91.71 32.8 8.41 36.32 100 47 P \%
* 5310 87.27 - - 82.38 32.8 8.41 36.32 100 47 A \%
5357.76 57.45 -16.55 74 52.53 32.8 8.43 36.31 100 47 P \%
5350.8 46.58 -7.42 54 41.66 32.8 8.43 36.31 100 47 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10540 45.19 -23.01 68.2 52.88 38.62 12.6 58.91 - - P H
15810 47.21 -26.79 74 52.05 37.82 16.04 58.7 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH54 10540 45.19 -23.01 68.2 52.88 38.62 12.6 58.91 - - P \%
5270MHz 15810 46.24 | -27.76 74 51.08 | 37.82 | 16.04 | 58.7 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10620 45.07 -28.93 74 52.63 38.65 12.66 58.87 - - P H
15930 45.96 -28.04 74 50.96 37.62 16.14 | 58.76 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 62 10620 44.33 -29.67 74 51.89 38.65 12.66 | 58.87 - - P \Y
5310MHz 15930 45.23 | -28.77 74 50.23 | 37.62 | 16.14 | 58.76 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 2 5250~5350MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.94 47.41 -26.59 74 42.49 32.95 8.32 36.35 100 314 P H
5149.94 38.71 -15.29 54 33.79 32.95 8.32 36.35 100 314 A H
* 5290 95.78 - - 90.88 32.81 8.41 36.32 | 100 | 314 P H
* 5290 88.25 - - 83.35 32.81 8.41 36.32 | 100 | 314 A | H
802.11ax 5355.94 61.54 -12.46 74 56.62 32.8 8.43 36.31 100 314 P H
HES80 Full 5350 50.82 -3.18 54 45.9 32.8 8.43 36.31 | 100 | 314 A | H
CH 58 5040.8 47.92 -26.08 74 42.95 33.12 8.22 36.37 100 53 P \%
5290MHz 5146.54 38.16 |-15.84 54 3324 | 3295 832 | 3635 | 100 | 53 AV
* 5290 92.97 - - 88.07 32.81 8.41 36.32 | 100 53 P |V
* 5290 84 - - 79.1 32.81 8.41 36.32 100 53 A \%
5363.86 57.15 |-16.85 74 52.22 32.8 8.44 36.31 | 100 53 P |V
5351.98 47.29 -6.71 54 42.37 32.8 8.43 36.31 | 100 53 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C54 of C99
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Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10580 44.36 -23.84 68.2 52 38.63 12.62 58.89 - - P H
15870 45.16 -28.84 74 50.08 37.72 16.09 58.73 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 58 10580 44.68 -23.52 68.2 52.32 38.63 12.62 | 58.89 - - P \Y
5290MHz 15870 44,98 | -29.02 74 49.9 37.72 | 16.09 | 58.73 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5456.08 58.36 -15.64 74 53.34 32.8 8.51 36.29 | 100 | 317 P H
5469 63.11 -5.09 68.2 58.07 32.8 8.53 36.29 | 100 | 317 P H
5458.97 43.33 -10.67 54 38.31 32.8 8.51 36.29 | 100 | 317 A H
* 5500 102.59 - - 97.51 32.8 8.56 36.28 | 100 | 317 P H
* 5500 95.29 - - 90.21 32.8 8.56 36.28 | 100 | 317 A H

802.11a
H

CH 100
5456.25 53.45 -20.55 74 48.43 32.8 8.51 36.29 | 152 21 P \

5500MHz
5469.34 57.89 -10.31 68.2 52.85 32.8 8.53 36.29 | 152 21 P \
5459.65 40.53 -13.47 54 35.5 32.8 8.52 36.29 | 152 21 A |V
* 5500 98.48 - - 93.4 32.8 8.56 36.28 | 152 21 P \
* 5500 91.59 - - 86.51 32.8 8.56 36.28 | 152 21 A |V
\
5430.5 46.69 -27.31 74 41.7 32.8 8.48 36.29 | 100 | 311 P H
5466 46.55 -21.65 68.2 41.52 32.8 8.52 36.29 | 100 | 311 P H
5459.44 36.98 -17.02 54 31.95 32.8 8.52 36.29 | 100 | 311 A H
* 5580 102.46 - - 97.15 32.96 8.65 36.3 100 | 311 P H
* 5580 95.93 - - 90.62 32.96 8.65 36.3 100 | 311 A H

802.11a
5726.57 48.86 -19.34 68.2 42.78 33.63 8.78 36.33 | 100 | 311 P H

CH 116
5420 46.77 -27.23 74 41.8 32.8 8.47 36.3 100 58 P \

5580MHz
5466 46.48 -21.72 68.2 41.45 32.8 8.52 36.29 | 100 58 P \
5458 36.7 -17.3 54 31.68 32.8 8.51 36.29 | 100 58 AV
* 5580 101.79 - - 96.48 32.96 8.65 36.3 100 58 P \
* 5580 95.25 - - 89.94 32.96 8.65 36.3 100 58 A |V
5742.635 46.88 -21.32 68.2 40.72 33.71 8.79 36.34 | 100 58 P \

TEL: 886-3-327-0868 Page Number : C56 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

5700 103.44 - - 97.51 335 8.76 36.33 100 321 H
5700 96.61 - - 90.68 335 8.76 36.33 100 321 H
5730.575 65.27 -2.93 68.2 59.18 33.65 8.78 36.34 | 100 321 H
H
H
802.11a
H
CH 140
5700 100.45 - - 94.52 335 8.76 36.33 139 39 \%
5700MHz
5700 93.59 - - 87.66 335 8.76 36.33 139 39 \%
5727.275 65.07 -3.13 68.2 58.98 33.64 8.78 36.33 139 39 \Y,
\%
\Y,
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C57 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11000 44.92 -29.08 74 51.89 38.8 1291 | 58.68 - - P H
16500 4522 | -22.98 68.2 50.67 37.6 16.2 59.25 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 100
11000 45.64 |-28.36 74 52.61 38.8 12,91 | 58.68 - - P |V
5500MHz
16500 45.96 -22.24 68.2 51.41 37.6 16.2 59.25 - - P \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C58 of C99

FAX: 886-3-327-0855




SPORTON LAB.
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Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11160 45.45 -28.55 74 52.13 38.85 1298 | 58.51 - - P H
16740 4448 | -23.72 68.2 49.91 37.65 16.2 59.28 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 116
11160 46.08 -27.92 74 52.76 38.85 1298 | 58.51 - - P \Y
5580MHz
16740 46 -22.2 68.2 51.43 37.65 16.2 59.28 - - P |V
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C59 of C99

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11400 45.73 -28.27 74 51.99 38.92 13.08 | 58.26 - - P H
17100 46.24 -21.96 68.2 51.22 38.09 16.22 | 59.29 - - P
802.11a
CH 140
11400 45.8 -28.2 74 52.06 38.92 13.08 | 58.26 - - P
5700MHz
17100 46.54 -21.66 68.2 51.52 38.09 16.22 | 59.29 - - P

K I KKK IKKKKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C60 of C99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5457.27 58.19 -15.81 74 53.17 32.8 8.51 36.29 100 317 P H
5467.81 62.08 -6.12 68.2 57.05 32.8 8.52 36.29 100 317 P H
5459.99 44.64 -9.36 54 39.61 32.8 8.52 36.29 100 317 A H
* 5500 101.65 - - 96.57 32.8 8.56 36.28 100 317 P H
802.11n * 5500 94.69 - - 89.61 32.8 8.56 36.28 100 317 A H
HT20 H
CH 100 5458.8 54.03 -19.97 74 49.01 32.8 8.51 36.29 100 54 P \%
5500MHz 5466.62 59.96 | -8.24 68.2 54.93 32.8 852 | 3629 | 100 | 54 P |V
5459.99 41.47 -12.53 54 36.44 32.8 8.52 36.29 100 54 A \%
* 5500 98.13 - - 93.05 32.8 8.56 36.28 100 54 P \%
* 5500 90.67 - - 85.59 32.8 8.56 36.28 100 54 A \%
\%
* 5700 102.25 - - 96.32 335 8.76 36.33 100 320 P H
* 5700 95.04 - - 89.11 335 8.76 36.33 100 320 A H
5725.4 64.72 -3.48 68.2 58.64 33.63 8.78 36.33 100 320 P H
H
802.11n H
HT20 H
CH 140 * 5700 101.14 - - 95.21 335 8.76 36.33 100 47 P \%
5700MHz | * 5700 93.28 - - 87.35 335 8.76 | 36.33 | 100 | 47 AV
57275 63.65 -4.55 68.2 57.56 33.64 8.78 36.33 100 47 P \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C61 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11160 45.33 -28.67 74 52.01 38.85 12.98 58.51 - - P H
16740 4544 | -22.76 68.2 50.87 37.65 16.2 59.28 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 116 11160 4545 |-28.55 74 52.13 38.85 12.98 | 58.51 - - P |V
5580MHz 16740 45.62 |-22.58| 68.2 51.05 | 37.65 16.2 | 59.28 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C62 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5457.27 60.78 -13.22 74 55.76 32.8 8.51 36.29 100 308 P H
5464.07 64.48 -3.72 68.2 59.45 32.8 8.52 36.29 100 308 P H
5459.31 44.29 -9.71 54 39.26 32.8 8.52 36.29 100 308 A H
* 5500 101.9 - - 96.82 32.8 8.56 36.28 100 308 P H
802.11ac * 5500 94.43 - - 89.35 32.8 8.56 36.28 100 308 A H
VHT20 H
CH 100 5458.63 54.72 -19.28 74 49.7 32.8 8.51 36.29 100 46 P \%
5500MHz 5468.66 58.17 | -10.03 68.2 53.13 32.8 853 | 36.29 | 100 | 46 P |V
5459.82 41.55 -12.45 54 36.52 32.8 8.52 36.29 100 46 A \%
* 5500 97.24 - - 92.16 32.8 8.56 36.28 100 46 P \%
* 5500 90.48 - - 85.4 32.8 8.56 36.28 100 46 A \%
\%
* 5700 101.24 - - 95.31 335 8.76 36.33 330 18 P H
* 5700 94.14 - - 88.21 335 8.76 36.33 330 18 A H
5725.175 64.73 -3.47 68.2 58.65 33.63 8.78 36.33 330 18 P H
H
802.11ac H
VHT20 H
CH 140 * 5700 100.1 - - 94.17 335 8.76 36.33 100 53 P \%
5700MHz | * 5700 93.13 - - 87.2 335 8.76 | 36.33 | 100 | 53 AV
5725.1 64.94 -3.26 68.2 58.86 33.63 8.78 36.33 100 53 P \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C63 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11160 46.05 -27.95 74 52.73 38.85 12.98 58.51 - - P H
16740 4565 | -22.55 68.2 51.08 37.65 16.2 59.28 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 116 11160 45.05 |-28.95 74 51.73 38.85 12.98 | 58.51 - - P |V
5580MHz 16740 47.9 -20.3 68.2 53.33 | 37.65 16.2 | 59.28 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C64 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5450.17 57.85 |-16.15 74 52.83 32.8 8.51 36.29 | 100 | 308 P H
5466.76 62.49 -5.71 68.2 57.46 32.8 8.52 36.29 100 308 P H
5459.41 44.41 -9.59 54 39.38 32.8 8.52 36.29 | 100 | 308 A | H
* 5510 97.39 - - 92.28 32.82 8.57 36.28 | 100 | 308 P H
802.11ac * 5510 90.19 - - 85.08 32.82 8.57 36.28 | 100 | 308 A | H
VHT40 5764.37 47.26 | -20.94 68.2 40.97 33.82 8.81 36.34 | 100 | 308 P H
CH 102 5459.41 55.71 -18.29 74 50.68 32.8 8.52 36.29 100 52 P \%
5510MHz 5469.91 62.19 | -6.01 68.2 57.15 32.8 853 | 3629 | 100 | 52 P |V
5460 42.29 -11.71 54 37.26 32.8 8.52 36.29 100 52 A \%
* 5510 94.71 - - 89.6 32.82 8.57 36.28 100 52 P \%
* 5510 87.17 - - 82.06 32.82 8.57 36.28 | 100 52 A |V
5758.385 48.9 -19.3 68.2 42.65 33.79 8.8 36.34 | 100 52 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C65 of C99

FAX: 886-3-327-0855
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Report No. : FR420107E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11100 45.31 -28.69 74 52.1 38.83 12.95 58.57 - - P H
16650 4548 | -22.72 68.2 50.92 37.63 16.2 59.27 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 110 11100 45.41 -28.59 74 52.2 38.83 12.95 58.57 - - P \%
5550MHz 16650 4579 |-22.41| 68.2 51.23 | 37.63 16.2 | 59.27 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C66 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5459.02 59.6 -14.4 74 54.58 32.8 8.51 36.29 100 317 P H
5462.7 63.1 -5.1 68.2 58.07 32.8 8.52 36.29 100 317 P H
5459.48 47.82 -6.18 54 42.79 32.8 8.52 36.29 | 100 | 317 A | H
* 5530 95.05 - - 89.89 32.86 8.59 36.29 | 100 | 317 P H
802.11ac * 5530 87.98 - - 82.82 32.86 8.59 36.29 | 100 | 317 A | H
VHT80 5730.35 48.4 -19.8 68.2 42.31 33.65 8.78 36.34 | 100 | 317 P H
CH 106 5456.72 57.72 -16.28 74 52.7 32.8 8.51 36.29 100 51 P \%
5530MHz 5462.01 57.66 |-10.54| 68.2 52.63 32.8 852 | 3629 | 100 | 51 P |V
5459.48 44.54 -9.46 54 39.51 32.8 8.52 36.29 | 100 51 AV
* 5530 91.68 - - 86.52 32.86 8.59 36.29 | 100 51 P |V
* 5530 84.38 - - 79.22 32.86 8.59 36.29 | 100 51 A |V
5745.785 48.18 -20.02 68.2 42 33.73 8.79 36.34 100 51 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C67 of C99

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11220 47.81 |-26.19 74 54.39 | 38.87 13 58.45 - - P | H
16830 45.05 |-23.15 68.2 50.47 | 37.67 16.2 | 59.29 - - P
802.11ac
VHT80
CH 122 11220 4522 | -28.78 74 51.8 38.87 13 58.45 - - P
5610MHz 16830 4499 |-23.21 68.2 50.41 37.67 16.2 | 59.29 - - P

K I KK |IKIKKKKlKklKkKkk|jzjzjxjx|jx|jxT|xT |, xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C68 of C99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5458.63 58.79 -15.21 74 53.77 32.8 8.51 36.29 310 18 P H
5464.75 63.13 -5.07 68.2 58.1 32.8 8.52 36.29 310 18 P H
5459.65 44.97 -9.03 54 39.94 32.8 8.52 36.29 310 18 A H
* 5500 102.3 - - 97.22 32.8 8.56 36.28 310 18 P H
802.11ax * 5500 93.08 - - 88 32.8 8.56 36.28 310 18 A H
HE20 Full 5458.12 56.03 -17.97 74 51.01 32.8 8.51 36.29 100 48 P \%
CH 100 5467.64 59.05 -9.15 68.2 54.02 32.8 8.52 36.29 100 48 P \%
5500MHz 5459.14 4211 | -11.89 54 37.08 32.8 852 | 36.29 | 100 | 48 AV
* 5500 98.55 - - 93.47 32.8 8.56 36.28 100 48 P \%
* 5500 90.52 - - 85.44 32.8 8.56 36.28 100 48 A \%
\%
\%
5458 47.08 -26.92 74 42.06 32.8 8.51 36.29 100 311 P H
5469.5 45.26 -22.94 68.2 40.22 32.8 8.53 36.29 100 311 P H
5455.12 36.67 -17.33 54 31.65 32.8 8.51 36.29 100 311 A H
* 5580 103.76 - - 98.45 32.96 8.65 36.3 100 311 P H
802.11ax * 5580 95.41 - - 90.1 32.96 8.65 36.3 100 311 A H
HEZ20 Full 5745.47 46.91 -21.29 68.2 40.73 33.73 8.79 36.34 100 311 P H
CH 116 5439.25 45.79 -28.21 74 40.79 32.8 8.49 36.29 100 57 P \%
5580MHz 5469.25 45.14 | -23.06 68.2 40.1 32.8 853 | 36.29 | 100 | 57 P |V
5457.28 36.44 -17.56 54 31.42 32.8 8.51 36.29 100 57 A \%
* 5580 102.42 - - 97.11 32.96 8.65 36.3 100 57 P \%
* 5580 94.51 - - 89.2 32.96 8.65 36.3 100 57 A \%
5763.425 47.3 -20.9 68.2 41.01 33.82 8.81 36.34 100 57 P \%
TEL: 886-3-327-0868 Page Number : C69 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

5700 101.25 - - 95.32 335 8.76 36.33 100 309 H
5700 93.64 - - 87.71 335 8.76 36.33 100 309 H
5725.025 63.3 -4.9 68.2 57.22 33.63 8.78 36.33 100 309 H
H
802.11ax H
HE20 Full H
CH 140 5700 99.67 - - 93.74 335 8.76 36.33 100 52 \%
5700MHz 5700 90.88 - - 84.95 335 8.76 | 36.33 | 100 | 52 v
5725.025 61.5 -6.7 68.2 55.42 33.63 8.78 36.33 100 52 \%
\%
\%
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C70 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11000 44.9 -29.1 74 51.87 38.8 1291 58.68 - - P H
16500 4535 | -22.85 68.2 50.8 37.6 16.2 59.25 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 44.76 -29.24 74 51.73 38.8 12.91 58.68 - - P \%
5500MHz 16500 4545 |-22.75| 68.2 50.9 37.6 16.2 | 59.25 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C71 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11160 45.74 -28.26 74 52.42 38.85 12.98 58.51 - - P H
16740 48.84 | -19.36 68.2 54.27 37.65 16.2 59.28 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 116 11160 44.7 -29.3 74 51.38 38.85 12.98 | 5851 - - P |V
5580MHz 16740 49.71 |-18.49| 68.2 55.14 | 37.65 16.2 | 59.28 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C72 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11400 45.63 -28.37 74 51.89 38.92 13.08 58.26 - - P H
17100 50.58 -17.62 68.2 55.56 38.09 16.22 | 59.29 | 100 74 P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 140 11400 4491 -29.09 74 51.17 38.92 13.08 58.26 - - P \%
5700MHz 17100 53.89 |-14.31| 68.2 58.87 | 38.09 | 16.22 | 59.29 | 100 | 23 P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C73 of C99
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Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5458.63 68.36 -5.64 74 63.34 32.8 8.51 36.29 | 252 3 P H
5466.79 59.12 -9.08 68.2 54.09 32.8 8.52 36.29 | 252 3 P H
5457.78 48.5 -5.5 54 43.48 32.8 8.51 36.29 | 252 3 A H
* 5500 106.95 - - 101.87 32.8 8.56 36.28 | 252 3 P H
802.11ax
* 5500 101.13 - - 96.05 32.8 8.56 36.28 | 252 3 A H
HE20
H
Partial 26/0
5457.78 63.77 -10.23 74 58.75 32.8 8.51 36.29 | 226 17 P \Y,
CH 100
5465.6 54.06 -14.14 68.2 49.03 32.8 8.52 36.29 | 226 17 P \Y
5260MHz
5458.29 42.36 -11.64 54 37.34 32.8 8.51 36.29 | 226 17 A |V
* 5500 103.29 - - 98.21 32.8 8.56 36.28 | 226 17 P \Y,
* 5500 96.74 - - 91.66 32.8 8.56 36.28 | 226 17 A |V
\Y,
* 5700 105.14 - - 99.21 335 8.76 36.33 | 347 26 P H
* 5700 97.34 - - 91.41 335 8.76 36.33 | 347 26 A H
5725.325 55.9 -12.3 68.2 49.82 33.63 8.78 36.33 | 347 26 P H
H
802.11ax
H
HE20
H
Partial 26/8
* 5700 105.52 - - 99.59 335 8.76 36.33 | 100 54 P \Y,
CH 140
* 5700 98.51 - - 92.58 335 8.76 36.33 | 100 54 A |V
5700MHz
5725.175 54.94 -13.26 68.2 48.86 33.63 8.78 36.33 | 100 54 P \Y,
\%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C74 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

Band 3 5470~5725MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10982 52.77 -21.23 74 59.77 38.79 12.9 58.69 | 100 | 217 P H
10982 38.4 -15.6 54 45.4 38.79 12.9 58.69 | 100 | 217 A H
16471 53.03 -15.17 68.2 58.47 37.59 16.19 | 59.22 - - P H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
10982 49.91 -24.09 74 56.91 38.79 12.9 58.69 | 100 | 129 P \
CH 100
10982 37.89 -16.11 54 44.89 38.79 12.9 58.69 | 100 | 129 AV
5500MHz
16471 52.79 -15.41 68.2 58.23 37.59 16.19 | 59.22 - - \
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C75 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11158 52.98 -21.02 74 59.66 38.85 1298 | 5851 | 100 | 217 P H
11158 41.44 -12.56 54 48.12 38.85 1298 | 5851 | 100 | 217 A H
16746 58.87 -9.33 68.2 64.3 37.65 16.2 59.28 | 100 81 P H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/4
11158 53.43 -20.57 74 60.11 38.85 1298 | 5851 | 100 | 131 P \
CH 116
11158 41.67 -12.33 54 48.35 38.85 1298 | 5851 | 100 | 131 A |V
5580MHz
16746 61.87 -6.33 68.2 67.3 37.65 16.2 59.28 | 100 11 \
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C76 of C99

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11400 44.94 -29.06 74 51.2 38.92 13.08 | 58.26 - - P H
17131 59.28 -8.92 68.2 64.13 38.21 16.22 | 59.28 | 100 72 P
802.11ax
HE20
Partial 26/8
11400 45.21 -28.79 74 51.47 38.92 13.08 | 58.26 - - P
CH 140
17131 64.77 -3.43 68.2 69.62 38.21 16.22 | 59.28 | 100 22 P
5700MHz

K I KKK IKKKKlKklKkKkk|jzjxjxjx|jx|xT|xT |, T|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number 1 C77 of C99

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5459.65 56.27 -17.73 74 51.24 32.8 8.52 36.29 100 282 P H
5465.6 60.21 -7.99 68.2 55.18 32.8 8.52 36.29 100 282 P H
5459.31 43.96 -10.04 54 38.93 32.8 8.52 36.29 100 282 A H
802.11ax | * 5500 104.68 - - 99.6 32.8 856 | 36.28 | 100 # 282 | P | H
HE20 * 5500 96.94 - - 91.86 32.8 8.56 36.28 100 282 A H
Partial H
52/37 5458.97 56.17 -17.83 74 51.15 32.8 8.51 36.29 100 49 P \%
CH 100 5464.41 59.54 | -8.66 68.2 54.51 32.8 852 | 36.29 | 100 | 49 P |V
5500MHz 5459.48 42.1 -11.9 54 37.07 32.8 852 | 3629 | 100 | 49 | A |V
* 5500 103.74 - - 98.66 32.8 8.56 36.28 100 49 P \%
* 5500 95.96 - - 90.88 32.8 8.56 36.28 100 49 A \%
\%
* 5700 105.87 - - 99.94 335 8.76 36.33 317 27 P H
* 5700 98.15 - - 92.22 335 8.76 36.33 317 27 A H
5725.1 58.83 -9.37 68.2 52.75 33.63 8.78 36.33 317 27 P H
802.11ax H
HE20 H
Partial H
52/40 * 5700 106.01 - - 100.08 335 8.76 36.33 100 57 P \%
CH 140 * 5700 97.12 - - 91.19 335 8.76 | 36.33 | 100 | 57 AV
5700MHz 5725.175 56.65 |-11.55| 68.2 50.57 | 3363 | 878 | 3633 | 100 | 57 | P | V
V
\%
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C78 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5459.99 55.26 -18.74 74 50.23 32.8 8.52 36.29 100 294 P H
5468.32 65.44 -2.76 68.2 60.4 32.8 8.53 36.29 100 294 P H
5459.65 41.43 -12.57 54 36.4 32.8 8.52 36.29 100 294 A H
802.11ax | * 5500 104.3 - - 99.22 | 328 856 | 36.28 | 100 & 294 | P | H
HE20 * 5500 96.52 - - 91.44 32.8 8.56 36.28 100 294 A H
Partial H
106/53 5457.27 53.35 -20.65 74 48.33 32.8 8.51 36.29 100 54 P \%
CH 100 5464.07 63.5 -4.7 68.2 58.47 32.8 852 | 3629 | 100 | 54 P |V
5500MHz 5459.65 4029 |-13.71 54 3526 | 328 852 | 3629 | 100 | 54 | A |V
* 5500 102.55 - - 97.47 32.8 8.56 36.28 100 54 P \%
* 5500 95.28 - - 90.2 32.8 8.56 36.28 100 54 A \%
\%
* 5700 105.54 - - 99.61 335 8.76 36.33 100 306 P H
* 5700 97.73 - - 91.8 335 8.76 36.33 100 306 A H
5725.925 60.52 -7.68 68.2 54.44 33.63 8.78 36.33 100 306 P H
802.11ax H
HE20 H
Partial H
106/54 * 5700 103.82 - - 97.89 335 8.76 36.33 100 55 P \%
CH 140 * 5700 96.68 - - 90.75 335 8.76 | 36.33 | 100 | 55 AV
5700MHz 5725.55 6113 | -7.07 68.2 55.05 | 3363 | 878 | 3633 | 100 | 55 | P | V
V
\%
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C79 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5459.62 63.81 -10.19 74 58.78 32.8 8.52 36.29 100 316 P H
5469.28 63.46 -4.74 68.2 58.42 32.8 8.53 36.29 100 316 P H
5459.83 48 -6 54 42.97 32.8 8.52 36.29 100 316 A H
* 5510 99.25 - - 94.14 32.82 8.57 36.28 100 316 P H
802.11ax * 5510 91.03 - - 85.92 32.82 8.57 36.28 100 316 A H
HE40 Full 5764.37 47.73 -20.47 68.2 41.44 33.82 8.81 36.34 100 316 P H
CH 102 5458.15 55.35 -18.65 74 50.33 32.8 8.51 36.29 100 50 P \%
5510MHz 5469.49 60.25 | -7.95 68.2 55.21 32.8 853 | 36.29 | 100 | 50 P |V
5460 44.25 -9.75 54 39.22 32.8 8.52 36.29 100 50 A \%
* 5510 96.53 - - 91.42 32.82 8.57 36.28 100 50 P \%
* 5510 87.63 - - 82.52 32.82 8.57 36.28 100 50 A \%
5750.825 46.58 -21.62 68.2 40.37 33.75 8.8 36.34 100 50 P \%
5445.04 51.66 -22.34 74 46.65 32.8 8.5 36.29 100 308 P H
5469.9 55.21 -12.99 68.2 50.17 32.8 8.53 36.29 100 308 P H
5454.72 40.57 -13.43 54 35.55 32.8 8.51 36.29 100 308 A H
* 5550 100.21 - - 94.99 329 8.61 36.29 100 308 P H
802.11ax * 5550 91.47 - - 86.25 32.9 8.61 36.29 100 308 A H
HE40 Full 5746.415 46.84 -21.36 68.2 40.66 33.73 8.79 36.34 100 308 P H
CH 110 5457.36 52.32 -21.68 74 47.3 32.8 8.51 36.29 101 58 P \%
5550MHz 5469.9 53.67 | -14.53 68.2 48.63 32.8 853 | 3629 | 101 | 58 P |V
5459.34 40.11 -13.89 54 35.08 32.8 8.52 36.29 101 58 A \%
* 5550 101.31 - - 96.09 32.9 8.61 36.29 101 58 P \%
* 5550 90.47 - - 85.25 329 8.61 36.29 101 58 A \%
5728.46 46.77 -21.43 68.2 40.68 33.64 8.78 36.33 101 58 P \%
TEL: 886-3-327-0868 Page Number : C80 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

5446.6 46.01 | -27.99 74 41 32.8 8.5 36.29 | 100 | 321 P H
5461.65 44.76 -23.44 68.2 39.73 32.8 8.52 36.29 100 321 P H
5456.75 37.84 |-16.16 54 32.82 32.8 8.51 36.29 | 100 | 321 A | H
5670 101.29 - - 95.53 33.35 8.73 36.32 100 321 P H
802.11ax 5670 93.77 - - 88.01 33.35 8.73 36.32 | 100 | 321 A | H
HE40 Full 5726.5 65.64 -2.56 68.2 59.56 33.63 8.78 36.33 100 321 P H
CH 134 5456.75 45.78 -28.22 74 40.76 32.8 8.51 36.29 100 54 P \%
5670MHz 5463.75 43.3 -24.9 68.2 38.27 32.8 852 | 36.29 | 100 | 54 P |V
5459.55 37.3 -16.7 54 32.27 32.8 8.52 36.29 | 100 54 AV
5670 100.42 - - 94.66 33.35 8.73 36.32 | 100 54 P |V
5670 91.99 - - 86.23 33.35 8.73 36.32 | 100 54 A |V
5725.45 65.52 -2.68 68.2 59.44 33.63 8.78 36.33 | 100 54 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C81 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11020 44.77 -29.23 74 51.7 38.81 12.92 58.66 - - P H
16530 43.81 | -24.39 68.2 49.25 37.61 16.2 59.25 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 102 11020 45.42 -28.58 74 52.35 38.81 12.92 58.66 - - P \%
5510MHz 16530 4527 |-22.93| 68.2 50.71 | 37.61 16.2 | 59.25 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C82 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11100 44.82 -29.18 74 51.61 38.83 12.95 58.57 - - P H
16650 4475 | -23.45 68.2 50.19 37.63 16.2 59.27 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 110 11100 44.9 -29.1 74 51.69 38.83 12.95 | 58.57 - - P |V
5550MHz 16650 4582 |-22.38| 682 51.26 | 37.63 16.2 | 59.27 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C83 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11340 45.19 -28.81 74 51.56 38.9 13.05 58.32 - - P H
17010 46.5 -21.7 68.2 51.88 37.74 16.19 59.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 134 11340 45.6 -28.4 74 51.97 38.9 13.05 | 58.32 - - P \Y
5670MHz 17010 47.19 |-21.01| 68.2 5257 | 37.74 | 16.19 | 59.31 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C84 of C99




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5458.79 59.34 -14.66 74 54.32 32.8 8.51 36.29 100 316 P H
5464.31 61.37 -6.83 68.2 56.34 32.8 8.52 36.29 100 316 P H
5457.87 47.84 -6.16 54 42.82 32.8 8.51 36.29 100 316 A H
* 5530 96.38 - - 91.22 32.86 8.59 36.29 100 316 P H
802.11ax * 5530 87.54 - - 82.38 32.86 8.59 36.29 100 316 A H
HES8O0 Full 5737.91 48.15 -20.05 68.2 42.01 33.69 8.79 36.34 100 316 P H
CH 106 5459.71 55.91 -18.09 74 50.88 32.8 8.52 36.29 100 54 P \%
5530MHz 5464.77 59.02 -9.18 68.2 53.99 32.8 852 | 3629 | 100 | 54 P |V
5459.71 4491 -9.09 54 39.88 32.8 8.52 36.29 100 54 A \%
* 5530 92.68 - - 87.52 32.86 8.59 36.29 100 54 P \%
* 5530 84.52 - - 79.36 32.86 8.59 36.29 100 54 A \%
5755.55 47.35 -20.85 68.2 41.11 33.78 8.8 36.34 100 54 P \%
5458.19 55.69 -18.31 74 50.67 32.8 8.51 36.29 100 324 P H
5466.87 57.05 -11.15 68.2 52.02 32.8 8.52 36.29 100 324 P H
5460 45.22 -8.78 54 40.19 32.8 8.52 36.29 100 324 A H
* 5610 97.44 - - 92.02 33.05 8.68 36.31 100 324 P H
802.11ax * 5610 89.34 - - 83.92 33.05 8.68 36.31 100 324 A H
HES8O0 Full 5731.925 54.97 -13.23 68.2 48.87 33.66 8.78 36.34 100 324 P H
CH 122 5455.4 54.61 -19.39 74 49.59 32.8 8.51 36.29 100 57 P \%
5610MHz 5468.42 58.86 | -9.34 68.2 53.82 32.8 853 | 36.29 | 100 | 57 P |V
5460 44.28 -9.72 54 39.25 32.8 8.52 36.29 100 57 A \%
* 5610 96.59 - - 91.17 33.05 8.68 36.31 100 57 P \%
* 5610 88.46 - - 83.04 33.05 8.68 36.31 100 57 A \%
5737.595 56.48 -11.72 68.2 50.34 33.69 8.79 36.34 100 57 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C85 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 45.26 -28.74 74 52.13 38.82 12.93 58.62 - - P H
16590 45.6 -22.6 68.2 51.04 37.62 16.2 59.26 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 106 11060 45.36 -28.64 74 52.23 38.82 12.93 58.62 - - P \%
5530MHz 16590 4536 |-22.84| 68.2 50.8 37.62 16.2 | 59.26 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C86 of C99

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11220 46.18 -27.82 74 52.76 38.87 13 58.45 - - P H
16830 45.04 -23.16 68.2 50.46 37.67 16.2 59.29 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 122 11220 45.48 -28.52 74 52.06 38.87 13 58.45 - - P \%
5610MHz 16830 45.9 -22.3 68.2 51.32 | 37.67 16.2 | 59.29 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C87 of C99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5406.55 45.26 -28.74 74 40.3 32.8 8.46 36.3 100 | 324 P H
5468.56 45.24 -22.96 68.2 40.2 32.8 8.53 36.29 | 100 | 324 P H
5448.67 36.43 -17.57 54 31.42 32.8 8.5 36.29 | 100 | 324 A H
* 5720 103.69 - - 97.65 33.6 8.77 36.33 | 100 | 324 P H
* 5720 97 - - 90.96 33.6 8.77 36.33 | 100 | 324 A H

802.11a
59455 48.01 -20.19 68.2 41.36 34.11 8.93 36.39 | 100 | 324 P H

CH 144
5375.35 46.69 -27.31 74 41.75 32.8 8.44 36.3 100 54 P \Y,

5720MHz
5463.1 45.08 -23.12 68.2 40.05 32.8 8.52 36.29 | 100 54 P \Y
5455.69 36.51 -17.49 54 31.49 32.8 8.51 36.29 | 100 54 A |V
* 5720 104.59 - - 98.55 33.6 8.77 36.33 | 100 54 P \Y,
* 5720 97.54 - - 91.5 33.6 8.77 36.33 | 100 54 A |V
5946 47.03 -21.17 68.2 40.38 34.11 8.93 36.39 | 100 54 P \Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C88 of C99

FAX: 886-3-327-0855
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 45.04 -28.96 74 51.22 38.93 13.1 58.21 - - P H
17160 51.43 -16.77 68.2 56.16 38.32 16.23 | 59.28 - - P
802.11a
CH 144
11440 46.7 -27.3 74 52.88 38.93 13.1 58.21 - - P
5720MHz
17160 54.48 -13.72 68.2 59.21 38.32 16.23 | 59.28 - - P

K I KK |IKIKKKKlKklKkKkk|jzjzjxjx|jx|jxT|xT |, xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number 1 C89 of C99

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5414.35 46.94 -27.06 74 41.97 32.8 8.47 36.3 105 325 P H
5462.71 44.87 -23.33 68.2 39.84 32.8 8.52 36.29 105 325 P H
5459.59 36.2 -17.8 54 31.17 32.8 8.52 36.29 | 105 | 325 A | H
* 5720 103.9 - - 97.86 33.6 8.77 36.33 | 105 | 325 P H
802.11ax * 5720 96.36 - - 90.32 33.6 8.77 36.33 | 105 | 325 A | H
HE20 Full 5862 48.36 | -19.84 68.2 41.73 34.12 8.88 36.37 | 105 | 325 P H
CH 144 5427.61 45.37 -28.63 74 40.38 32.8 8.48 36.29 | 100 55 P |V
5720MHz 5467 44.43 | -23.77 68.2 394 32.8 852 | 36.29 | 100 | 55 P |V
5455.69 36.12 -17.88 54 31.1 32.8 8.51 36.29 | 100 55 AV
* 5720 105.84 - - 99.8 33.6 8.77 36.33 | 100 55 P |V
* 5720 96.69 - - 90.65 33.6 8.77 36.33 | 100 55 A |V
5859.75 49.18 |-19.02 68.2 42.55 34.12 8.88 36.37 | 100 55 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C90 of C99
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FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11440 45.95 -28.05 74 52.13 38.93 13.1 58.21 - - P H
17160 54.63 -13.57 68.2 59.36 38.32 16.23 | 59.28 | 203 | 354 P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 144 11440 45.37 -28.63 74 51.55 38.93 131 58.21 - - P \%
5720MHz 17160 56.92 | -11.28 68.2 61.65 | 38.32 | 16.23 | 59.28 | 100 | 21 P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5459.59 4595 | -28.05 74 40.92 32.8 8.52 36.29 | 100 | 324 P H
5469.73 45.32 -22.88 68.2 40.28 32.8 8.53 36.29 100 324 P H
5459.59 36.89 -17.11 54 31.86 32.8 8.52 36.29 | 100 | 324 A | H
* 5710 101.44 - - 95.46 33.55 8.76 36.33 | 100 | 324 P H
802.11ax * 5710 94.19 - - 88.21 33.55 8.76 36.33 | 100 | 324 A | H
HE40 Full 5870.75 47.39 | -20.81 68.2 40.74 34.14 8.88 36.37 | 100 | 324 P H
CH 142 5449.06 45.17 -28.83 74 40.16 32.8 8.5 36.29 | 100 55 P |V
5710MHz 5469.34 45.73 | -22.47 68.2 40.69 32.8 853 | 36.29 | 100 | 55 P |V
5459.98 36.76 | -17.24 54 31.73 32.8 8.52 36.29 | 100 55 AV
* 5710 101.58 - - 95.6 33.55 8.76 36.33 | 100 55 P |V
* 5710 94 - - 88.02 33.55 8.76 36.33 | 100 55 A |V
5850.5 48.66 |-19.54 68.2 42.05 34.1 8.87 36.36 | 100 55 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C92 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11420 46.56 -27.44 74 52.77 38.93 13.09 58.23 - - P H
17130 46.47 -21.73 68.2 51.32 38.21 16.22 | 59.28 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 142 11420 45.46 -28.54 74 51.67 38.93 13.09 58.23 - - P \%
5710MHz 17130 4524 |-22.96| 68.2 50.09 | 3821 | 16.22 | 59.28 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C93 of C99
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FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 Straddle Channel
WIFI 802.11ax HE8O0 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5456.08 50.39 |-23.61 74 45.37 32.8 8.51 36.29 | 100 | 325 P H
5463.1 50.97 -17.23 68.2 45.94 32.8 8.52 36.29 100 325 P H
5459.59 41.62 -12.38 54 36.59 32.8 8.52 36.29 | 100 | 325 A | H
* 5690 98.47 - - 92.6 33.45 8.75 36.33 | 100 | 325 P H
802.11ax * 5690 90.68 - - 84.81 33.45 8.75 36.33 | 100 | 325 A | H
HES80 Full 5850.1 4991 | -18.29 68.2 43.3 34.1 8.87 36.36 | 100 | 325 P H
CH 138 5454.91 50.9 -23.1 74 45.88 32.8 8.51 36.29 | 100 56 P |V
5690MHz 5462.32 50.44 | -17.76 68.2 45.41 32.8 852 | 36.29 | 100 | 56 P |V
5459.98 4179 | -12.21 54 36.76 32.8 8.52 36.29 | 100 56 AV
* 5690 99.81 - - 93.94 33.45 8.75 36.33 | 100 56 P |V
* 5690 90.05 - - 84.18 33.45 8.75 36.33 | 100 56 A |V
5856.7 51.08 -17.12 68.2 44.47 34.11 8.87 36.37 100 56 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C94 of C99

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11380 45.08 -28.92 74 51.38 38.91 13.07 58.28 - - P H
17070 44.92 -23.28 68.2 50.04 37.97 16.21 59.3 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 138 11380 44.49 -29.51 74 50.79 38.91 13.07 58.28 - - P \%
5690MHz 17070 47.02 |-21.18| 68.2 52.14 | 37.97 | 16.21 | 59.3 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR420107E

Emission above 18GHz

WIFI 802.11ax HE20 Partial 52 (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
39739 47.82 | -26.18 74 59.73 44.56 -0.26 | 56.21 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial 52 39579.5 47.34 -26.66 74 59.32 44.71 -0.29 56.4 - - P \%
SHF \VJ
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Emission below 1GHz

WIFI 802.11ax HE20 Partial 52 (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
82.02 2749 |-1251 40 44.98 13.67 1.2 32.36 - - P H
92.28 26.26 -17.24 43.5 42.42 14.93 1.27 32.36 - - P H
166.26 27.31 |-16.19 43.5 42.03 15.93 1.72 32.37 - - P H
188.04 27 -16.5 43.5 42.76 14.76 1.83 32.35 - - P H
837.26 30 -16 46 30.19 28.21 3.45 31.85 - - P H
934.43 32.17 |-13.83 46 30.18 29.46 3.71 31.18 - - P H
H
H
H
H
802.11ax H
HE20 H
Partial 52 42.42 33.47 -6.53 40 46.45 18.49 0.85 32.32 - - P \%
LF 48.72 28.44 -11.56 40 44.78 15.09 0.91 32.34 - - P \%
187.68 25.56 -17.94 43.5 41.31 14.77 1.83 32.35 - - P \%
827.78 30.1 -15.9 46 30.75 27.79 3.44 31.88 - - P \%
900.46 31.83 -14.17 46 31.41 28.34 3.61 31.53 - - P \%
946.28 32.33 -13.67 46 30.25 294 3.74 31.06 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C98 of C99
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) @ (dB) |(cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpuV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Appendix D. Radiated Spurious Emission Plots

Temperature : 21.1~23.4°C

Test Engineer : Daniel Lee, Quentin Liu and Bigshow Wang

Relative Humidity : (48~58%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D285
FAX: 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT Report No.

: FR420107E

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz
1 Horizontal Fundamental
od
1woq —
i
700) oo T peAKu)
w ' |
g el B — ]
400 00, A
s
Site :03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL
Row 00D 000ks VoW S0oa Gookes W Ate R L0000b0Rz VoW 3000 D00k T
Peak
wd
b
o O O O O . W——
30.0| Jno,,__w_’—'_”H
Site :03CHI5-HY Site 1 03CHIS5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:0.750KHz SWT:Auto : RBW:1000.000KHz VBW:0.750KHz SWT:Auto
Avg.

TEL: 886-3-327-0868

Page Number : D2 of D285
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.750KHZ SWT:Auto

100.0| 100.0| {

300) \% 04|

70.0) 700 T 1L I8 RN B A PEAK(UNI/
a st

: o S S = -
e

P14 290 0 T P otz oz an v
Peak

400 e 400 —

30.0| Jnvuwnﬁ/_//d

Site :03CHI5-HY Site 03CHI5-HY

Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

* AV6_54 3m 9120D_02294_230630 VERTICAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - L
1 Horizontal Fundamental
wod -
o
700) 700 T 1L T PEAK(UNI)
s
- ot 1
400 400] MWWWM
o
R T005000R 1 VoW s T00trs S oS00 00N VO30t D00kt WA

Peak
900 1 ( ""l 004
600 600 VG 54]
s
400 b 40| — i |
30.0| Jnvuw»w/—/_/‘%/\-“
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition 1 AV6_54 3m 91200_02294_230630 HORIZONTAL

RO SOORS D20 WAt ROT000000Ks VO 0To0ks b s
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

1 Horizontal Fundamental

1 (@BuVim)

Date: 2024.03.04

900)
809 PEAK_BE| 74|

i,

200 5230 5250, 5270. 5290, 5310, 5300, 5350. 5370. 5390, 5410 5430, 5460
Frequency (Miz)

site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 2024-03.04

900)
s00)
700
600) VG B 54|

500
400) 1

300
209
109
200 5230, 5250, 5270, 5290 5310, 5330, 5350 5370, 5390 5410, 5430 5460
Frequency (Mz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - L
1 Vertical Fundamental
i ™
700) 700 T 1L T PEAK(UNI)
«d
s0q ™ s it SR
P 40,0 WwWW‘MW
s
Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok
Peak
i
600 600 VG 54]
g
30| 300
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL
RO B0ORS DO r20 SO At AOELOOD 000K VoW 0TS0k 1y ST AT
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

1 Vertical Fundamental

1 (@BuVim)

Date: 2024.03.04

1000

900

9 PEAK_BE, 74|
709

500

09 i T "

400)

300

209

109

200 5230 5250, 5270. 5290, 5310, 5300, 5350. 5370. 5390 5410 5430, 5460
Frequency (Miz)
site +03CHI5-HY
Condition +PEAK_BE_74 3m 91200_02294_230630 VERTICAL

+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim)

o
o

109

Date: 2024-03.04

VG B 54|

200 5230, 5250, 5270 5290 5310, 5330, 5350 5370, 5390, 5410, 5430 5460
Frequency (Mz)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L
1 Horizontal Fundamental
i
700) 700 T 1L IR T | Iml PEAK(UNI/
600 M 600
wd R
VY e eeres v ryTIY = O epa s
s
R T005000R 1 VoW s T00trs S oS00 00N VO30t D00kt WA
Peak
i
60.0) I 60.0|
500 / 500
30.0| :m,uM
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition 1 AV6_54 3m 91200_02294_230630 HORIZONTAL
RO SOORS D20 WAt AOWELOOD 000K VoW 0TS0k 1y STt
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D8 of D285



swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 2024.03.04

PEAK_BE 74|

B T - i

220 5250, 5270, 5290 5310, 5390, 5350, 6370, 5390, 5410 543 5460
Frequency (MHz)

uuuuu
+03CHI5-HY

ion +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim) Date: 2024-03.04

109

220

Site
Condition

5250, 5270, 5290 5310, 5390, 53%0. 6370 5390 5410 5430, 5460
Frequency (MHz)

+03CHI5-HY

: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - L

1 Vertical Fundamental

1 (@BuVim)

700) ﬂ 00— AR PEAK(UHI)
o

B el e
40.0) 40| WMM
s B
RO 100D 000Kz VoW S0 G00Ks s WA RO L00D0b0RHz VoW 3000 G0k ST
Peak
90.0| ! ”_1 90.0|
600 600 VG 54]
g
R W —
30.0| :mvﬂ‘_/—\/«/—h’/_‘/‘—~
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHZ SWT:Auto RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D10 of D285



swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Vertical

Fundamental

1 (@BuVim) Date: 2024.03.04

1000)
900)
809 PEAK_BE 74|
700

Avg.

900)

s00)

700

600 VG B 54|
500

400) e
300
209
109
220 525, 5270 5290, 5310, 5330, 5350, 5370, 53%. 5410, 5430, 0
Frequency (MHz)
Site +03CHI5-HY
Condition

: AV6_BE_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.750KHZ SWT:Auto

o ,
50
MMM
400
300
200
100
720 s sao s2. S0 0. S0 S0 590 SHO 5430 540
Froquency (iy)
ite $03CHIS-HY
(Condition :PEAK_BE_74 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bvim) Date: 2024.03.04
1300
1200
1109
1000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Horizontal

Fundamental

Avg.

vy oo 20240225 s oot 20240228
w0 0
o 1
o g :
e 0
- =
200 w00
700 P e e TR T seaum)
60.0| | 60.0|
w09 i 500 b ss———]
400 00 s e e
00 200
200 00
100 10d
B e e T T w0 o0 o0 e o 7
F— Froqney )
Site 2 03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL
RBWI000.000KHz VBW3000.000K 2 SWTAuto REWAIO00.000KHz VEW:3000000KHz SWTAuto
Peak
i oo 20240229 tasaum) oot 0240228
w0 -
w0 10
o g
w0 w0 ,
209 oo
s00 200
700 700
s o0d _—
509 sod }
P I R po —
30.0f 300} -‘/—r/‘___/_,,/»———
0 00
100 109
O T o o0 o0 E o %
ooy s recsoney )
Site 2 03CH15-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:0.750KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH36 5180MHz
1 Vertical Fundamental
oo U v R
s0q g
m0q g
wod wod
100.0| 100.0| 1
i wd
wd )
00 iy T T T =—— n seaun
60.0) 1 60.0|
500/ . 50| | AR
400 i 4n.omwwwwww' -
s )
g aq
s wd
s T . Y
et e
ne oscrizHy P
eoiton e B 74 am 51200 07294 230630 VERTICAL aition - PEAKLONTE)3m 91200 _02294_ 230630 VERTICAL
Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok
Peak
s R v R
s0q g
m0q g
g o
wod g
i wd
wd u
o o
600 600 VG 54]
g ] ad
Ty E— R S 40|
30.0| 30.0| "ﬂ
g aq
s wd
s 7
et s
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL
RO B0ORS DO r20 SO At AOELOOD 000K VoW 0TS0k 1y ST AT
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

1 Horizontal Fundamental

1 (@Buvim) Date: 20240229

1 s Dot: 20240229
1304 1204
1200 1200
g 100 :
1000 1004
90.0] { 90.0/
709 Tod UL UL L eeqm)
o0 s0d |
500 . M 509 T R—
a0 gl SIS e
%00 s0d
200 204
100 100
S TR R ) oo 00 5000 o0 ED oo 7o
Hreauency (wia freausncy ()
Site 2 03CH15-HY Site. 2 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL
 RBWI000.000KHz VBW-3000.000KHz SWT:Auto  RBW1000.000KHz VBW-3000.000KHz SWT:Auto
) By Date: 20240220 o Dot 20240229
1200 1204
1200 1200
g 100
1000

900 90
500 a0
700 700
500

/ 60.) AVG_54
Y ;
40.0| —— ’//

ad e
30.0f 30,0} e
209 204
109 109
B N S T T T o o £ o 7
Heasenc i recusney )
Site 2 03CH15-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto + RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Vertical

Fundamental

1 (@BuVim)

Date: 20240220

) @By

Avg.

+ RBW:1000.000KHz VBW:0.750KHZ SWT:Auto

100.0| 100.0| H

o

700) 4 700 —HT—H I A PEAK(UNI)

s

100 404 R e

o e

Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok

Peak

o

s

Y — S S 40|

30.0| :m,um'\/—/‘/_/

Site :03CHI5-HY Site 03CHI5-HY

Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

* AV6_54 3m 9120D_02294_230630 VERTICAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - L

1 Horizontal Fundamental

i o 0241228 o b 2210220
w0 w0
o w0
o 0
.
104 ey w0
s00 f s0q
w09 w09
700 ] 7ol UL R POV
i
600 M 0. {
509 500 | S—
e e RN P
109 P ————
309 509
209 0
109 10q
T (I S Y w7 o0 o0 o e 7
ooy Hroawonts )
Site 2 03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL
{RBW:I000.000KHz VBW3000.000KHz SWTAuto RBWEI000.000KHz VBW:3000.000KHz SWTAuto
. b 0241278 R bt 2210220
w0 0
w0 w0
o ud
104 w04 .
200 l %0q
509 w0
700 -
609 . - | _—
500 500 i
oo ] a0 — /} |G B
30,0/ 30,0
209 209
109 10q
B N e 7% % o0 0 w0 7
Trowancy ) Froawoncy )
Site 2 03CH15-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 91200_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D16 of D285
FAX: 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Horizontal

Fundamental

1 (@Buvim)

Date: 20240220

500 -
\M e 71
709

WA

Mw‘% A

160 5190, 5210.

5230, 5250 5270, 5290, 5310 5330 5350, 5370, 5390, 5410. 5430 5460
Frequency (MHz)

ency |

Avg.

900
500
709
500

109

AVG_BE 54
500
400) 1

Site
Condition

160 5190, 5210. 5230 5250, 5270, 5290, 5310,
Frea

. 5330, 5350, 5370. 5390 5410 5430. 5460
ency (HHz)

+03CHI5-HY

: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
A @BuVim) Date: 20240229
1300)
1200)
1100)
1000)

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH38 5190MHz - L
1 Vertical Fundamental
a0 ety a0
800 | a0
09 ; ,Wj I i e I T R TR e e n resuun
500 e 60l
g 7 T b P S ]
e
s
Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok
Peak
i
600 600 VG 54]
g
:ou“v_—__m‘,_,_,/—/ 40| e~
30.0| Jn,u,-.—»_,«-\/“/'—/‘
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL
RO SOORS D830 SO At AOELOOD 00K VoW 052081y ST AT
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Vertical

Fundamental

Peak

1 (@Buvim) Date: 20240220

90.0| )

80.0) PEAI_BE 74|
09 T ]
oo

09 o, ;

109

ency |

site +03CHI5-HY

Condition +PEAK_BE_74 3m 91200_02294_230630 VERTICAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350 5370 5390, 5410, 5430. 5460
Frequency (MHz)

Left blank

Avg.

A @BuVim)

s00)
700
500)

= AVG_BE 54
500 \\

Date: 20240229

400) 1
300
209
109
160 5190, 5210. 520 5250, 5270, 5290, 5310 5330, 5350. 5370. 5390 5410, 5430. 5460
Frequency (Mz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - L
1 Horizontal Fundamental
od
90.0) T 90.0|
700 1 qoof UT I TLLT LW [ 1 R V(1))
%09 R so) 1 a5
T e “ D O o
s
Site :03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL
Row 00D 000ks VoW S0oa Gookes W Ate R L0000b0Rz VoW 3000 D00k T
Peak
90.0) — 90.0| k!
- o
50.0) T 500|
100 L 0 — 1 i
30.0f 130.0f e = —
B I T ] w0 w0 0 e o
Site :03CHI5-HY Site 1 03CHIS5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:0.910KHz SWT:Auto : RBW:1000.000KHz VBW:0.910KHz SWT:Auto
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Horizontal Fundamental

1 (@Buvim) Date: 20240220

W PEAK_BE 74|
700
500
500 3

st
400)

109

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350. 5370 5390, 5410, 5430. 5460
Frequency (Mz)

site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A @BuVim) Date: 20240229

s00)
700
600 AVG_BE 54
500

) T~

NN S S S T |

300
209
109
160 5190, 5210. 520 5250, 5270, 5290, 5310 5330, 5350. 5370. 5390 5410, 5430. 5460
Frequency (Mz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

i O P
700) 700 T 1L I A PEAK(UNI/
Dbt i
400 00 e
o
Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok
Peak
o
80| T 80.0|
w .
50.0] 1 50,0
30.0| 30.0} W—\..-.’/‘—‘J’/_‘/_A—*/«
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL

RBW:1000.000KHz VBW:0.910KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical

Fundamental

Peak

1 (@Buvim) Date: 20240220

900

9 PEAK_BE 74|
700

500 i

S~ s

109

ency |

site +03CHI5-HY

Condition +PEAK_BE_74 3m 91200_02294_230630 VERTICAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

160 5190, 5210. 5230 5250, 5270. 5290, 5310 5330, 5350. 5370 5390, 5410. 5430. 5460
Frequency (MHz)

Left blank

Avg.

A @BuVim) Date: 20240229

K A7 B 54|
sool/

40.0| \

109

160 5190, 5210. 520 5250, 5270, 5290, 5310 5330, 5350. 5370. 5390 5410, 5430. 5460
Frequency (Mz)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0.910KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH36 5180MHz
1 Horizontal Fundamental

00
o
I Tl T —— sencn
60.0| M A 60.0|
a0 » [N E—
‘OQMWWWWVMWWWRWMM pe I e
o B i

Site 2 03CH15-HY Site 1 03CHI5-HY

Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL

REWAI003000t s VOWRS000600Ks SWT AR REAI0000D042 VBVRS000 00K STt
Peak

o

.

a0

400) ,// 00| SRS & |
30.0f Jn,o”u_.ﬁ”“l‘_‘/—’ww

Site 2 03CH15-HY Site 1 03CHI5-HY

Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL

: RBW:1000.000KHz VBW:0.300KHz SWT:Auto : RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH36 5180MHz
1 Vertical Fundamental
100.0| G 100.0| H
i
700) 700 T 1L I A PEAK(UNI)
s ]
so0 e 50| NP e—
400] 400 Bt T
s Y
Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok
Peak
i
600 600 VG 54]
g
40.0) 40.0| =
30.0| :mvuw‘//‘/—f
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL
RO 00ORS B 3008 AT At e RA
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH44 5220MHz - L
1 Horizontal Fundamental
oo N v R
s0q g
m0q g
wod wod i
wod g
i wd
wd )
700) 700 T 1L M PEAK(UNI)
500 — . ; _— 500] MMMW ngmsidinliaromeon-id
400 404] s
s e
g aq
s wd
T T T
e i P
ne oscrizHy oacrizHy
R T005000R 1 VoW s T00trs S oS00 00N VO30t D00kt WA
Peak
sswvm R v R
s0q g
m0q g
g o
wod g
90.0) - 00|
wd u
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w wd .
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400 1 400 S p— S|
30.0| :m,u“»v/—/-‘/_‘
g aq
s wd
s S T
e i s
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition 1 AV6_54 3m 91200_02294_230630 HORIZONTAL
RO S0ORS B 3008 WAt AOELOOD 00K VoW 0 S00ks 1y STt
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2024.03.04

1000)
900)
s00) W
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700
500
s00)
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PEAK_BE| 74|

site
Condition

200 5230 5250. 5270, 5290, 5310. 5330 5350, 5370, 53%0. 5410,
Frequency (MHz)

ency (

+03CHI5-HY

+PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

5430, 5460

Left blank

Avg.

A (@BuVim)

Date: 2024-03.04

109

VG B 54|

Site
Condition

200 5230, 5250, 5270, 5290 5310, 5330,
Frea

. 5350, 5370, 5390, 5410, 5A:
ency (WHz)

+03CHI5-HY

: AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

30, 460

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

Vertical

Fundamental

1 (@BuVim)

Date: 2024.03.04

) (@Buim)

Avg.

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

R
od o
g o
wod wod ;
wod . wod
o "
s s
700) 700 T 1L IR T | Iml PEAK(UNI/
s . g i
40.0) S s MWM 40| WMW et
o B
e g
s "
SRS R
e i P
s e P
Stion A e 4 sm 1200 02294 230630 VERTICAL oition e AUDR m S1200_G2294_230630 VERTLCAL
Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok
Peak
oo S oo .
od o
0 o
woq o
wod wod
90.0| = 90.0|
s g
o g
w m .
s B g
40.0) 1 00| - S |
30.0| JﬂA‘lM’/—/——"/
e m
s "
ST SR i ——— w7
e i s
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - R

Vertical

Fundamental

1 (@BuVim)

Date: 2024.03.04

1000)
900)
s00)

109

" NWM
509

o

PEAK_BE| 74|

site

200 5230 5250. 5270, 5290, 5310, 5300, 5350. 5370, 5390, 5l
Frequency (MHz)

ency (
+03CHI5-HY

540, 5460

Avg.

VG B 54|
400) ~
300
209
109
200 5230, 5250, 5270 5290 5310, 5330, 5350 5370, 5390, 5410, 5430 5460
Frea

Site
Condition

5
ency (WHz)

+03CHI5-HY

: AV6_BE_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

Condition +PEAK_BE_74 3m 91200_02294_230630 VERTICAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2024-03.04
1300)
1200)
1100)
1000)

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - L

1 Horizontal Fundamental

1 (@BuVim) Date: 2024.03.04 ) (@Buim) Date: 2024-03.04
1300) 1300

1200) 1200

1100)

1009 T 1000]
- .
700 o0l —HTTL AR PEAK(UHI)
b g 509 sty

40.0) 40.0| WW D
o |
R T005000R 1 VoW s T00trs S oS00 00N VO30t D00kt WA
Peak

] .
w e
by 7

A6 54
s00]
400) a 400
EESSNER e
300 e R e
209 200)
109 100
0 5030 5050 5070, 5090 50, 5130 5150, 5170, 5190, 5210, 5230 52 000 2000, 3000, 1000, 5000. 5000, 7000
Frequency (Hz) Frequency (MHz)
Site +03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D30 of D285
FAX: 886-3-327-0855



swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

Horizontal

Fundamental

1 (@BuVim) Date: 2024.03.04

1000)
900)
809 PEAK_BE 74|

S

Avg.

900)

s00)

00|

600) VG B 54|
500

~ .

300
209
109
220 525, 5270 5290, 5310, 5330, 5350, 5370, 53%. 5410, 5430, 5460
Frequency (MHz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

500

509 Mo, 1
400 bl Al b e g ol
300
209
109

720 5250 520 5290, 510 5300, 5350 5370, 5390 5410 5430 5460

Froquency (iy)
ite $03CHI5HY
Condition + PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto

A (@Buvim) Date: 2024-03.08
1300
1200
1109
1000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH48 5240MHz - L
1 Vertical Fundamental
oo N v R
s0q g
m0q g
wod wod :
wod g
i wd
wd )
700) 700 T 1L I | et f PEAK(UNI)
«d ; wd
g P MMMMMWMWMM %9 i i)
400 yesbn i ind 0] MWWWMW
s )
g aq
s wd
s S—F S T .
i P
st oscrizHy P
eoiton e B 74 am 51200 07294 230630 VERTICAL aition - PEAKLONTE)3m 91200 _02294_ 230630 VERTICAL
Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok
Peak
s R v R
s0q g
m0q g
g o
wod g
900 = 90|
wd u
o o
600 / 600 VG 54]
g ad
00| 1 / 40.0| P—— |
30.0| Jn,uwvﬁ//w
g aq
s wd
T 7
i s
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL
RO 00ORS B 3008 AT At e RA
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

Vertical

Fundamental

1 (@BuVim) Date: 2024.03.04

1000)
900)
809 PEAK_BE 74|
700

Avg.

509
309
100 N

\ VG B 54|

S ——

220

Site
Condition

5250, 5270, 5290 5310, 5390, 5350 6370, 5390 5410 5430, 5460
Frequency (MHz)

+03CHI5-HY

: AV6_BE_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHZ SWT:Auto

s -
s ,
A, n
s
iy
o054y
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL
ROWTD00000K £ YOW-S000 0012 SWT Ao
a0
1wog

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/0 CH36 5180MHz
1 Horizontal Fundamental
00
110.0| 110.0| 1
o
700 1 70.0| PEAK(UNI |
60.0 60.0] k
500) # 500 ol Ky
00| 400) Wwwﬂwwmﬂmwmwm
o
Site :03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL
Row 00D 000ks VoW S0oa Gookes W Ate R L0000b0Rz VoW 3000 D00k T
Peak
100.0| 100.0| !
20.0f “"w 20.0]
a0 .
40.0) 40, —T s
30.0f Jn,o,..ﬂk,—g/—’/
Site :03CHI5-HY Site 1 03CHIS5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:0.680KHz SWT:Auto : RBW:1000.000KHz VBW:0.680KHz SWT:Auto
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/0 CH36 5180MHz
1 Vertical Fundamental
i
700) T 700t ¥ IR T | A PEAK(UNI/
«d
wd .y S ST | NNV
400 00 AT
s
Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok
Peak

100.0/ 100.0| 1

600 600 VG 54]
g

400 A o 400 e
30.0| :m,u.—/v_r</‘—/_/‘——

Site :03CHI5-HY Site 03CHI5-HY

Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL

RO SOORs DO 53081 AT At AOWELOOD 00K VoW 0G0k 1y ST AT
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 52/37 CH36 5180MHz
1 Horizontal Fundamental
00
o
I Tl T —— sencn
60.0) ! 60.0|
w ] S
400 400) WNMM s
o
Site :03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL
Row 00D 000ks VoW S0oa Gookes W Ate R L0000b0Rz VoW 3000 D00k T
Peak
100.0| 100.0| 1
p |
20,0/ e 80.0|
50,0 1 50.0|
[ W —
30.0f 30.0| ..—ug«—A/‘"_'_/AN
Site :03CHI5-HY Site 1 03CHIS5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL
: RBW:1000.000KHz VBW:0.750KHz SWT:Auto : RBW:1000.000KHz VBW:0.750KHz SWT:Auto
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 52/37 CH36 5180MHz
1 Vertical Fundamental

100.0| 100.0| !
i
700) 700 T 1L I A PEAK(UNI)
60.0) 1 60.0|
wd ! -
400 4n.o‘M
s

Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok
Peak

i

600 600 VG 54]
a0 —

30.0| Jﬂ,ﬂM—

Site :03CHI5-HY Site 03CHI5-HY

Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition 1 AV6_54 3m 9120D_02294_230630 VERTICAL

RO B0ORS DO r20 SO At AOELOOD 000K VoW 0TS0k 1y ST AT
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Repor

t No. : FR420107E

WIFI

Band 1 5150~5250MHz
802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH36 5180MHz

Horizontal Fundamental

Avg.

oo
po
700 n qoof UT I TLLT LW [ 1 PEAK(UNI)
s
400 OO et
o
Site :03CHI5-HY Site 1 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL
oot o seea oo e O ENS S
Peak
100.0| 100.0| 1
90.0) B 00|
-
50,0 p \~M 50.0| —
400) DT 40.0f D —— |
30.0f 30.0| Ad-_,—u-/"—"fwr
Site :03CHI5-HY Site 1 03CHIS5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto + RBW:1000.000KHz VBW:0.820KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH36 5180MHz

1 Vertical Fundamental

1 (@BuVim) Date: 2024.03.07 ) (@Buim)

100.0| 100.0| 1
o
700) 700 T 1L I A PEAK(UNI/
60.0) 1 60.0|
wd Il o]
400 B
o
Ao T005000R 1 VoW s T00rs WA oW A00 00N VOV S000 D00kt Mok
Peak

7
\M 90|

s00) s00)

700 700)

600) 609) A6 54
500 : s00]

> ]

409 400 ——

300 EY S

200 200

100 100

0 So30.  S0s0.  S070. 8090, S0 130, 5150 5170, 5200 000 2000, 3000, 000, 000, 000, 7000
Frequency (MHz) Freaquency (MHz)
Site +03CHIS-HY Site 03CHI5-HY
Condition + AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition : AV6_54 3m 91200_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D39 of D285
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - L

1 Horizontal Fundamental

1 (@Buvim) Date: 2024.03.01

el (9Buvim) Date: 2024-03.01

— 1000

900) 90|

300) s00)

700 oo UT I T L1 L e
o

w00 L o
50 M s0d
| R Y B T S P

oA | R )
400 409 ot

309 304

209 200

100 100

5030, 5050, 5070 5080 5M0._ G130, 510 5170 5190 220 000 7000, 3000 000 5000 5000 7o
Frequency (WHz) Frequency (MHz)

site +03CHI5HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_230630 HORTZONTAL Condition + PEAK(UNIT) 3m 9120D_02294_230630 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@Buvim) Date: 2024.03.01

50,0 1 50.0| T
e A | —
30.0f 300 ‘—gr—/")"—/—ﬁ/

Site :03CHI5-HY Site 1 03CHIS5-HY

Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

Horizontal

Fundamental

Peak

1 (@Buvim) Date: 2024.03.01

iy
900)
809 PEAK_BE 74|
700
500

500 1
B e S PR hhhibngrsa i
40.0| o

ency |

site +03CHI5-HY

Condition +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350 5370 5390, 5410, 5430. 5460
Frequency (MHz)

Left blank

Avg.

A @BuVim) Date: 2024.03.01
1300)
1200)
1100)
1000)
900)
s00)
700
oo AVG_BE 54
500
400) — 1
300
209
109
160 5190, 5210. 5230 5250, 5270, 5290 5310, 5330, 5350. 5370 5390, 5410, 5430, 0
Frequency (Mz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - L

Vertical

Fundamental

1 (@BuVim)

Date: 2024.03.01

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

) @wuvim) Date: 2024.05.01
1300 1300
1200 1200
1100 0]
1000 1000 4
900) f‘ 90|
500 400
700) 00— 4 A PEAK(UHI)
500 ey 60
500 o Ll 500 S T PRPIPS
100 e e s
i
s00) 300
200 200
100 109
o 0 ssa S0 S0, Smo_ 0 s swo 5190 520 00 700 D 000, ED w000, 700
Froquency () Froquency ()
ite £ 03CHIS-HY £ 03CHIS-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 VERTICAL Condition + PEAK(UNI) 3m 9120D_02294_230630 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date: 2024.03.01 ) @Buvim) Date: 2024.05.01
1300 1300
1200 1200
1100 0]
1000 1000
200 909
500 404
700 700
600 60| AVG_54
s00) p- s0q
40.0) — ._// 40.0| R sanmE—
I————
30.0 [
200 200
100 109
o0 ssa S0 S0, SMo_ G0 s Swo S0 520 00 700, T 000, E w000, 700
Froquency () Froquency (H:)
Site :03CH15-HY Site. 03CHI5-HY
Condition 2 AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition : AV6_54 3m 91200_02294_230630 VERTICAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

Vertical

Fundamental

Peak

1 (@Buvim)

Date: 2024.03.01

109

900

500

700

500

s00) .
W RN s bttt

frstona s

PEAK_BE 74|

ency (Wiz)

site +03CHI5-HY

Condition +PEAK_BE_74 3m 91200_02294_230630 VERTICAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

160 5190, 5210, 520 5250, 5270, 5290, 5310, 5330. 5350 5370, 5390, 54Tl
Frequency (MHz)

5430, 5460

Left blank

Avg.

A @BuVim)

Date: 2024.03.01

AVG_BE 54

s00)
700
500)

500
400)

300
209
109
160 5190, 5210, 5230 5250, 5270 5290, 5310, 53
Frequency (Mz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

0. 5350, 5370, 5390 5410 5430 5460

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RAD

IO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - L

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

1000 pren syt 1000 i
o
700) 700 T 1L I | i) PEAK(UNI)
s ,
i N Y W ———
400) 4n.oM
o
R T005000R 1 VoW s T00trs S oS00 00N VO30t D00kt WA
Peak
o
0 // AVG_54]
s L
40.0) ,d»// B e |
s v
Site :03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition 1 AV6_54 3m 91200_02294_230630 HORIZONTAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

Horizontal Fundamental

Peak

1 (@BuVim)

Date: 2024.03.01

1000 phoeiopsne
iRsk

00 %MM

.
509

PEAK_BE| 74|

200 5230 5250, 5210, 5290, 510,
Frea

site +03CHI5-HY

Condition +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

5390, 5350, 5370, 5390 5410, 5430, 5460
uuuuuu )

Left blank

Avg.

A (@BuVim)

Date: 2024.03.01

VG B 54|
400) e
300
209
109
200 5230, 5250, 5270, 5290 5310, 5330, 5350, 5370, 5390, 5410, 5430 5460
Frequency (Mz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - L

Vertical

Fundamental

Peak

Date: 2024.03.01

5030, 5050 5070 5090, 5110, 5130, 5150 5170 5190, 5210. 5230, 5260
Frea

ency (Wiz)

+03CHI5-HY

+PEAK_BE_74 3m 91200_02294_230630 VERTICAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

) (@Buim)

Date: 2024-03.01

bt ot
e

T T e IS

PEAKGUIY

= T

+RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

000 2000 3000 000, 00, 7
Frequency (Hiz)
+03CHI5HY
Condition + PEAK(UNII) 3m 91200_02294_230630 VERTICAL

Avg.

Date: 2024.03.01

I

-

Iy

5030. 5050 5070 5090. 5110, 5130, 5150 5170 5190, 5210. 5230, 5260

Frequency (Mz)

+03CHI5-HY

: AV6_BE_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

) (@Buvim)

Date: 2024-03.01

A6 54

RBW:1000.000KHz VBW:1000KHz SWT:Auto

000 2000, 3000, 1000, 5000. 5000, 7000
Frequency (MHz)
03CHI5-HY
Condition * AV6_54 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

Vertical

Fundamental

1 (@BuVim)

Date: 2024.03.01

109

e

a0

80.0) PEAI_BE, 74|
700 W

i,
-

200 5230 5250, 5210, 5290, 510,
Frea

site

ency |
+03CHI5-HY

5330, 5350, 5370, 5390 5410, 5430, 5460
(aiz)

Avg.

600 N VG B 54|
500 \
400) 1
300
209
109
200 5230, 5250, 5270, 5290 5310, 5330, 5350 5370, 5390, 5410, 5430 5460
Frequency (Mz)

Site
Condition

+03CHI5-HY
: AV6_BE_54 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Condition +PEAK_BE_74 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto
1 (6Buvim) Date: 2024.03.01
1300
1200
100
1000
900

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH42 5210MHz - L

1 Horizontal Fundamental

) aBovim Date: 20240220 e aBovm) Dates 20240301
1300 130
1200 120
1100 o)
1000 1000
500 a0
a0 s04
700 oo T L peAkw|
ol M ¥ 509l — G 54
500 - 500] B |
e boepmgr e =
400 0]yt
200 304
209 200
109 100
0%, S0 S0 508 B0 518 G0 170 510 B0 5230 50 550 7006 D 000 ED w000 7o
Freaquency () frequency (uHn)
Site 2 03CH15-HY Site. :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_230630 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim Date: 2024.03.01 e aBovm) Dates 20240220
1300 1300
1200 120
ool o)
1000 1004
s00

300 s00)

700 700)

s00) 600] eS|
500 =

— 500]
it k
wl B — || W ——

300 300 T
200 200
100 100
5030 5050 5070. 5090 5110, 5150 5150 5170, 5190 5210. 5230, 5260 000 7000 3000, 000, 5000, 5000, 7o
Frequency (MHz) Freauency (MHD)
Site +03CHI5HY Site $03CHISHY
Condition + AVG_BE_54 3m 9120D_02294_230630 HORIZONTAL Condition AV6_54 3m 9120D>_02294_230630 HORTZONTAL

+ RBW:1000.000KHz VBW:L100KHzZ SWT:Auto + RBW:1000.000KHz VBW:L100KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH42 5210MHz - R

1 Horizontal Fundamental

1 (@Buvim) Date: 20240220

900)

809 PEAK_BE 74|
700

s00) Sy

) b iAo

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350 5370 5390, 5410, 5430. 5460
Frequency (Mz)

site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_230630 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

A @BuVim) Date: 20240229

s00)
700
600 AVG_BE 54

509 \
400)

300
209
109
160 5190, 5210. 520 5250, 5270, 5290, 5310 5330, 5350. 5370. 5390 5410, 5430. 5460
Frequency (Mz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 HORIZONTAL

+ RBW:1000.000KHz VBW:1.100KHzZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE8O0 Full CH42 5210MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:1.100KHzZ SWT:Auto

wd
700) 700 —HT—H A PEAK(UNI)
500 = s s00) T FiR
o
Eeverey ey
sie oacHIs Y o3I Y
Conditon PEAKLBE 74 3m 51200 02294 230630 VERTICAL Condition PEAK(UNTT) 3 91205 02294 230630 VERTICAL
RBWAT000 000K} 2 VOW:3000 000K1 2 SWT-Aute RBWI000000K 2 VBV 3000 000K1 2 SWT-Auto
Peak
wd
80.0| s 80.0|
o e
Iy :
Py RIS and e
30.0 :mvumw/‘/‘/&
Eevers ey ety
Site :03CH15-HY Site. 03CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_230630 VERTICAL Condition

* AV6_54 3m 9120D_02294_230630 VERTICAL
RBW:1000.000KHz VBW:1.100KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR420107E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH42 5210MHz - R

Vertical

Fundamental

1 (@Buvim)

Date: 2024.03.01

109

ﬂ _—
et

%

site

160 5190, 5210. 5230 5250, 5270, 5290, 5310 5330, 5350 5370 5390, 5410, 5430. 5460
Frequency (MHz)

ency |
+03CHI5-HY

Avg.

109

s00) —

700

500) AVG_BE 54
500 e

—~L [ |

Site
Condition

160 5190, 5210. 5230 5250, 5270, 5290, 5310,
Frea

. 5330, 5350, 5370. 5390 5410 5430. 5460
ency (HHz)

+03CHI5-HY

: AV6_BE_54 3m 9120D_02294_230630 VERTICAL

+ RBW:1000.000KHzZ VBW:1.100KHzZ SWT:Auto

Condition +PEAK_BE_74 3m 9120D_02294_230630 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto
1 (6Buvim) Date: 2024.03.01
1300
1200
100
1000
900

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT

Report No. : FR420107E

Band 1 - 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2024-03.05

qoof LF L UL LT L T

PERK{UNI)

AVG 54
509 T T
gy e S
300
200
100
0008000, 70000, 12000, 14000, 16000, 8000
Frequency (MHz)
Site +03CHI5-HY.

Condition +PEAK(UNIT) 3m 91200_02294_230630 HORIZONTAL

el (9BuVim)

Date: 2024-03.05

1300
1200
o)
1000
90
a0

ol L L VL T L b ]

PEAK(UND|

09 AVG 54
500] A
400

300

200]

100]

000 8000. 0000, 2000, 4000, 16000, 80
Frequency (MHz)

Site £ 03CHI5HY
Condition

+PEAK(UNTI) 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR420107E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Vertical

1 (@BuVim) Date: 2024.03.05

VG5

4470 14473, 14475, 14477, 14479, 14481, 14483, 14455 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (z)

) (@Buvim) Date: 2024.03.05

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14437, 14409, 14491, 14493, 14495, 14497, 14500

17.7G
~18G
Avg.

Frequency (Hz)
site +03CHI5-HY $03CHIS-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition * AV6_54 3m 9120D_02294_230630 VERTICAL
A @BuVim) Date: 2024.03.05 ) (@Buvim) Date: 2024-03.05
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
s00) s00)
700 700)
600) VG54 609) G 54
500 s00]
wole e awole e
300 300]
209 200)
109 100
7700 17730, 17750. 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930. 17950, 17870, 13000 7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, 18000
y () Frequency (1Hz)
Site +03CHI5-HY Site 03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL

Condition * AV6_54 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

1 Horizontal Vertical

1 (@Buvim)

Date: 2024-03.05 1 (dBuvim) Date: 202403.05
1300] 1300]
1200] 1200]
100 1100
1000| 1000|
909 900
809 PEAK(UNN) 209 PEAK(UMD)
00— A ——— 4 — = 00— LA TR 4 — =
609 654 609 V6 54|
509 T - 509 N e
o T e P
309) 300
200 200
100 100
0005000, 70000, 12000 14000, 16000, 6000 9005000, 70000, x 74000, 16000, 6000
Frequency (MHz) Frequency (MHz)
site $03CHISHY site $03CHISHY
Condition + PEAK(UNII) 3m 9120D_02294_230630 HORTZONTAL

Condition + PEAK(UNIT) 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D54 of D285
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR420107E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

Horizontal

Vertical

1 (@Buvim)

17.7G
~18G
Avg.

soq) AVG 54 so0) AVG 54
L [N
g
T T T AR T T T e T T e T T T T T T T T T TV
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL Condition + AV6_54 3m 9120D_02294_230630 VERTICAL
14.47G
~14.5G
Avg.
o e
" "
]
ooq) AVG, 54 ool AVG 54
P Y
ot D O N N N O A A ot I N N A N O A A
h
Condition + AV6_54 3m 9120D_02294_230630 HORTZONTAL

Condition : AV6_54 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

1 Horizontal Vertical

1 (@BuVim) Date: 2024.03.05 ) (@Buvim)

Date: 2024.03.05
1300) 1300
1200) 1200
1100) 04|
1000) 1000
900) 90|
809 PEAI(UNI) 200 PEAK(UNT)
700 ——AA R | = 700) A A 1
600 A6 54 609 VG54
500 . P s00]
e, bt [ e o
gl et 400
300 300]
209 200)
109 100
0005000, 10000, [T 14000, 5000, 5000 0008000, 10000, 12000, 4000, 5000, 8000
Frequency (Mz) Frequency (MHz)
site +03CHI5-HY $03CHIS-HY
Condition + PEAK(UNII) 3m 91200_02294_230630 HORIZONTAL Condition + PEAK(UNII) 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR420107E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

Horizontal

Vertical

17.7G
~18G
Avg.

s
600 AVG 54 c00) VG 54
.y
L R ol N
s
S R T S T R TR T 8 T T T S T S A T T T S T TS 00
14.47G
~14.5G
Avg.
s
600 AVG 54 60| AVG 54|
g
o I A A (I D O N A O A
]
T A R T T o T T T 7 T T 0
Site :03CH15-HY Site. 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_230630 HORIZONTAL

Condition * AV6_54 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH48 5240MHz

1 Horizontal Vertical

A @Buvim) Date: 2024.03.05

el (9Buvim) Date: 2024-03.05
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 90|
800 PERK{UNI) 200 PERK(UNT)
qoof LF L UL LT L T ol LAV LA b L
09 AVG 54 09 AVG 54
509 1 it 09 s P RO o AR R
400 gl
300 300
200 200]
100 100]
0008000, 70000, 12000, 14000, 16000, 8000 000 8000. 0000, 2000, 4000, 6000 80
Frequency (MHz) Frequency (MHz)
Site +03CHI5-HY. Site £ 03CHI5HY
Condition + PEAK(UNII) 3m 9120D_02294_230630 HORTZONTAL Condition

+PEAK(UNTI) 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR420107E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH48 5240MHz

Horizontal

Vertical

1 (@BuVim) Date: 2024.03.05

VG5

4470 14473, 14475, 14477, 14479, 14481, 14483, 14455 14457, 14409, 14491, 14493, 14495, 14497, 14500
Frequency (z)

) @By

Date: 2024.03.05

AVG[54

14470 14473, 14475, 14477, 14479, 14481, 1448, 14485, 14437, 14409, 14491, 14493, 14495, 14497, 14500

17.7G
~18G

Avg.

y (bz)
Site +03CHI5-HY
Condition + AV6_54 3m 9120D_02294_230630 HORIZONTAL

14.47G
~14.5G
Avg.
s
600 AVG 54 600 AVG 54
g
]

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, 18000

Site
Condition

Frequency (1Hz)
03CHI5-HY
* AV6_54 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH48 5240MHz

1 Horizontal Vertical
-
00 PEAKIUR) 00 PEAK(UN)
oo A e e e e L S R e | e ——
600 AVG_54] o) AVG_54)
%09 RS 5D SRS SV TIoR SYR MR 2 ORI 500 o
o S o e
o
Site +03CHI15-HY Site +03CH15-HY
Condition  PEAK(UNII) 3m 9120D_02294_230630 HORIZONTAL Condition

+PEAK(UNTI) 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR420107E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH48 5240MHz

Horizontal

Vertical

1 (@Buvim)

17.7G
~18G
Avg.

Site
Condition

+03CHI5-HY
+ AV6_54 3m 9120D_02294_230630 HORIZONTAL

s
600 AVG 54 c00) VG 54
.y
s
S R T S T R TR T 8 T T T S T S A T T T S T TS 00
14.47G
~14.5G
Avg.
s
600 AVG 54 600 AVG 54
g
o A O N N A O B A 1 D U N N O A
]
o

Frequency (1Hz)
Site 03CHI5-HY
Condition * AV6_54 3m 9120D_02294_230630 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swamonias.  FCC RADIO TEST REPORT Report No. : FR420107E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH46 5230MHz

1 Horizontal Vertical

-

00 PEAKIUR) 00 PEAK(UN)
oo A e e e e L S R e | e ——
000 AVG 54| 00 VG 54|
o

Site +03CHI15-HY Site +03CH15-HY

Condition  PEAK(UNII) 3m 9120D_02294_230630 HORIZONTAL Condition

+PEAK(UNTI) 3m 9120D_02294_230630 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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